rP-RIGHT

eI ~-C SERFVES s

SERVICE & PARTS
MANUAL

Information herein is subject to change wit notice. When contacting Up-Right for service or parts
information, be sure to include the MODEL and SERIAL NUMBERS from the equipment name plate.

UpRight

UpRight, Inc.
1775 Park Street
Selma. California 93662
TEL: 559/891-5200 Part No. 6 1799-000-00
FAX: 559/896-9012 ©- 6179
PARTSFAX: 559/896-9244



MODEL NO. Lx MAX. PLATFORM HEIGHT
SERIAL NO.| \ BATTERY VOLTAGE

MAX. DISTRIBU\ED LOAD
CAUTION: CONSULT OPERATOR’S MANUAL BEFORE USE.

VUP-RIGHT INC.

1775 PARK ST. SELMA, CA 93662

THIS PLATFORMIS NOT ELECTRICALLY INSULATED

S

/O ,

5

\ P/% 61205—000—00
Part Number ———X

Identification Plate and Model Number




- . INSERT LATEST CHANGED PAGES.
DESTROY SUPERCEDED PAGES.
LIST OF EFFECTIVE PAGES : '
. ] NOTE: The portion of the text affected by the changes is
’ indicated by a vertical line In the outer margins of the
page. Changes to illustrations are Indicated by

miniature pointing hands. Changes to diagrams are in-
dicated by shaded areas.

*Zero in this column indicates an orig‘inal page.



RECORD OF CHANGES

CHANGE
NO.

DATE

TITLE OR BRIEF
DESCRIPTION

ENTERED
BY




TABLE OF CONTENTS

Section/Paragraph

I.

II.

I1T.

Iv.

INTRODUCTION AND GENERAL INFORMATION

1-1. Introduction . .« « ¢ ¢ ¢ ¢« o « o o =
1-2. PUIDPOSE. & ¢ « ¢ o o o s o o o o o =«
1-3. Scope. ¢ ¢ ¢ ¢ ¢ ¢ e e e e e e e o e
1-4. General Information. . « « « « ¢ « «
1-5. 1Item Description « « « ¢ ¢ ¢ o « o &
1-6. Purpose and Limitations. . . . . . &
1-7. Specifications . « « + o o o « o o =
SAFETY & o o ¢« o o ¢ o« s o s o o« a o o
2-1. Rules and Precautions. « « « « o « &
PREPARATION FOR USE, SHIPMENT AND STORAGE.
3-1. Preparation for Use. . « ¢« « « o o &
3-2, Preparation for Shipment . . . . . .
3-3. Transport. « « o« « o« o o « o« o« o o
3-4, StOrage. « « « ¢ ¢ o o o o o o o o o
OPERATION INSTRUCTIONS . ¢ 2 o« o o« o o o o
4-1., Theory of Operation. . « « « « « & &
4-2. General Functioning. « « « « ¢ « o «
4-3, Driving. . « « o o ¢ o o o o o o o
4-4, Raising and Lowering Platform. . . .
4-5. Safety Designe +« « ¢« o o « o« o o o
4-6. Controls and Indicators. . « « « « &
4-7. Operating Procedures . « - « o« « « &
4-8, Pre-Operation Checkout . . . . « . .
4-9. Operation. « « o o ¢ ¢ o o o o o o &
4-10. Travel with Platform Lowered . . . .
4-11, Lifting Platform . . . . o o o o
4-12, Travel with Platform Elevated. o o o
4-13, XL-C Fold Down Guardrails. . . . . .
MAINTENANCE INSTRUCTIONS . ¢« o« ¢« o o o o &
5-1. SCOP€:¢ ¢ ¢ ¢ ¢ o o « o o ¢« o o « o
5-2. Location of Components . . « « o« « «
5-3. Scheduled Inspection and Maintenance
5-4. General. .« . ¢ ¢ o ¢ ¢ o o ¢ o o o @
5-5. Blocking ScCiSSOIS. « ¢ o « « o o o o
5-6. Maintenance-Detailed Instructions. .
5-7. Battery Maintenance. . « « « « o « &
5-8. Lubrication. . . . . o o o
5-9. Hydraulic 0il Tank and Fllter. o« o o
5-10. TroubleShOOtlng. @ e & o © e o e e @
5-11. SCOP€:¢ o ¢ o s « o« s o s o o« o o o
5-12. Safety « ¢ ¢ ¢ o o ¢ ¢ o e o o o o
5-13. General ProceduUr€. « « « « o o o o
5-14. Adjustments. « « ¢« ¢ ¢ ¢ ¢ o+ o s o
5-15, Setting Hydraulic Pressure . . « . .
5-16. REPALIL & ¢ & o« o o o o o o o o o o

e o o 8 o o & & ¢ o o o & o

L] L L L] . . . e

® - L[] L] .

L] Ll L] ® e ° L] o . 9 - L] L] L] o ° L]

® L] ® L) ° L] ® L) ® ° [ ° .

® L] ° L L] o L] L] . L] L] ® L] L]

L] * L] . L] L] . L[] L] L] L] . . [ ] [ ] L[] ]

@ L] ® L] * L] ® Ll L] *° e L] L]

L[] ° [ ] L] [ . ® ® ] [ [ ° L) 8

L] ° L) . L] ® . L] L] L] ® . L] e . L[] [

L L] ° . . L] e ° . L] L] ® .

® ° L] ° L] L . L[] L] ° L] L] . .

L] o L] . L3 ® . L L[] L] - . L) L] . ® .

L] L] L] L L] ° ° o a L] L] L[] o

(] L] . . € ® L] L] L] e L) [ L) .

L L] ® L] ® L] e L) L] L] L] L] L] L) o L] L)

Page

|

it

=t et b )
!

et

t Lttt 1
HROONSNWHRRE NNAOOR BN DNRNN R e et o e b et et b

(S S IO I R, JE, RO RS G O, OS] »hh?h»&bbhbhh%b Wwwww NN



TABLE OF CONTENTS - Continued

Section/Paragraph

5-17. Hydraulic Manifold . .

5-18. Hydraulic PUMDP . « « & o « o o«
5-19. Hydraulic Drive Motors and Hub
5-20. Wheel Bearings . « « « « « o o
5-21. Brake Cylinder . . . + o« « o o
5-22. Steering Cylinder. . « « « «
5-23., Lift Cylinder Removal. . . . .
5-24., Electric Motor . « ¢« ¢ « o o &

VI. DIAGRAMS . « ¢ o o o o

6-1. Content. . . . . .
-2. US€:s « e o o o o o
~3. Index of Diagrams,
-4, Diagram Legends. .

° ® L] @ L]
° L] L] L Y
L L] L L] ®

-
L]
L]
*
°

L] e L) ® e
a & a o 9

OO

VII. LLUSTRATED PARTS BREAKDOWN. . . o

. Introduction . . . . . .
Parts Breakdown
. Figure and Index Number Column
. Part Number Column . . o o o
. Description Column .
. Quantity Required. .
"7-7. Abbreviations. . . .

e
@ L3 e e ®
® ® e ° ®
. e @ e -

VIIIO OPTIONS. L] ® o ® e ° . * L ° ® L4 @ °

LIST OF ILLUSTRATIONS

Figure Title

Work Platform, XL-C Series
Batteries. « « « ¢ « ¢ ¢ &
Controls and Indicators. .
Fold Down Guardrails . . .
Location of Components . .
Location of Components, Cha
Blocking the Scissors. . .
Battery Charger. . . . . .
Lubrication Points . . . . &
Hydraulic 0il Tank and Filter.
Hydraulic Pressure Adjustment.
Hydraulic Manifold (Sheet 1 of
Hydraulic Manifold (Sheet 2 of
Hydraulic Pump Removal . . . .
Drive Motor Removal. . . . . &
Wheel Bearings . « « ¢ « o o o

I
o o N e s o o @

sis

L
¢ @& ¢ o a4 o a4 o s 0 o

St et
L] L] L] L] * ® L] o L) L] L] L) . ° e L]

(S0 0] mwmm?mmm.&mwo—-
= = O OSSNV WN N

O
« o

L] ° L] L] ° ° ° L L) 9 L) L L) L] o L

e 6 o PINe o o ¢ o o a4 ¢ o o o

n

@ L] L] L ® L] ® ®

e L) @ L] ®

L3

Explanation of Columns in Illust

L] e ® L L3

L] L] ] L] L L] ° o L] e L] L] Ll L] * '}

e ® L] L[] ° ® L] L]

[} L2 ® L] *

°

L] L] L] ® L]

[ ° ® ° ® ® L] [ ] . * L] [ . . L] L]

L [ ° L] L] L] * ®

ate

L] L] L2 9 L]

9 ® & L] . L) L) L L] L 9 L] L] ® L[] ®

L] © e L] L] L . *

e *® ® L L}

e © © o o

L] L] - . e 0 L] ° ® ° . . * . - L

* ® L] L] L] L] * ]

[ . L] [ ®

® L] ® © ®

] ° L] @ L] e © L L] L] L) ® o L L] L]

® L ® L] L ® L] ]

L] L] e e L]

L] [ ] * [ L]

L[] L) [ L] o ] L] ° ® ° ® ° L] L] [ ]

e o @ e e o © @

° L] ® L] °

e & & o o

L] ) L] ® L) @ ® L L] L) L] ® L] e ° .

L) L) L] L] 9 o L] L3

Ly e ® L] L]

® L) 9 e @

L] o L] L] L] $ L] L] 9 L] e . L] L] ° ©

Page

5-20
5-24
5-25
5-27
5-29

(S0, WO,
[ I A i1

wWww

0 W =

e 0] NN \‘l\l\l [e)WerWe)WerWe,
e S S N AR

)
o)
Q
o

UBUSLIL

N {
b= = O 00 OV = OO W

mmmmm?mmhhww

ii



LIST OF ILLUSTRATIONS - Continued

Figure Title Page
5-12, Brake Cylinder . . + ¢« ¢ ¢ o o o « o o o o« « o« « « . 5-29
5-13. Steering Cylinder. . . . ¢ ¢« ¢ ¢« ¢« ¢ o ¢« o « « « « o+ 5=32
5-14. Lift Cylinder RemOvVal. + + « o « o o « « « o« « o« o« « 5=34
5=-15. Lift Cylinder Disassembly. « o « « « « « « « « « « « 5-36
5-16. Electric MotOr . . «v & ¢ 4 ¢ ¢ o« « o o o o o« « « o « 5=-39
6-1. Electrical Diagram . « « o « o « o o o o o« o o o« « o 6-8

6-2. Hydraulic Diagram (Sheet 1 of 3) v ¢« ¢« v ¢ o &« & « o 6=9
Hydraulic Diagram (Sheet 2 0f 3) . ¢« & ¢« ¢ &« « « « - 6=10
Hydraulic Diagram (Sheet 3 0f 3) . . . . . ¢« « « « o 6-11
7-1. Work Platform, XL=19C. ¢ ¢ ¢ ¢ ¢ ¢ o o o « o o o o « 13
7-2. Work Platform, XL=19CW .« v ¢ ¢ ¢ ¢ o o o o o« o o« o » 1=5
7-3. Work Platform, XL=24C. ¢ ©« ¢ « ¢ o o « o o« o o o o o« 77
7-4. Chassis Assembly, XL=19C . . ¢ ¢ ¢ « o s o o o« o « « 1-9
7-5. Chassis Assembly, XL-19CW & XL=24C . . ¢ « v o o « « 7-12
7-6. Front Steering Assembly, XL-19C. . . . e e o o «-o 1-15
7-7. Front Steering Assembly, XL-19CW & XL- 24C. e o o o o 1717
7-8. Drive Motor/Wheel Assembly, XL-C Series. . « . o o o 7-19
7-9. Module Assembly, XL-C Series . . . . e« o« o 71-21
7-10. Hydraulic Manifold Assembly, XL-19C & XL-19CW e o o 723
Serial Nos. 3001 to 3592 and 5001 to 5161
7-11. Hydraulic Manifold Assembly, XL-19C & XL-19CW. . ., . 7-27
Serial Nos. 3593 to Current and 5162 to Current
7-12. Hydraulic Manifold Assembly, XL-24C. . « ¢ « « « « « 7-31
7-13. Pump/Motor and Electrical Components Installation, . 7-35
: XL-C Series
7-14. Hydraulic Tank Installation, XL-C Series . . . 7-37
7-15. Rear Wheel and Hub Sssembly, CL-19C. . . . R 7-39

7-16. Rear Wheel and Hub Assembly, XL-19C & XL- 24C R
7-17. Hose Kit Installation, Chassis XL-19C. . .
7-18. Hose Kit Installation, Chassis XL-19CW & XL-24C
7-19. Scissors Assembly, XL=19C. « ¢ &« ¢ « o« o « &
7-20. Scissors Assembly, XL=19CW . . « « o « o o &
7-21. Scissors Assembly, XL-24C. . . . . . o ¢ o
7-22. Lift Cylinder Installation, XL-C Serles. o« o
7-23. Hose and Cable Installation, Scissors, XL-19C.
& XL-19CwW
7-24. Hose and Cable Installation, Scissors, XL-24C. . . . 7-60
7-25. Fold Down Guardrail Installation, XL-19C . . « « . . 7-62
7-26. Fold Down Guardrail Installation, XL-19CW Serial . . 7-65
No. 5001 to 5030 .
7-27. Fold Down Guardrail Installation, XL-19CS Serial . . 7-68
- No. 5031 to Current and XL-24C
7-28. Controller Assembly, XL-C Series .
7-29, Decal Kit Installation, XL-19C . .
7-30. Decal Kit Installation, XL-19CW. .
7-31. Decal Kit Installation, XL-24C . .
8-1. 750 Lb. Capacity Option, XL-19C. .
8-2. Battery Charger Indicator Option, AL-C Seri
8-3.
8-4.

L] . L] * L] . ® * L] .

s o o o o o o o o o
~
{
o>
~J

[
e
L]
.
*
L) o
e
.
L3
.

*
©
@
e

°
°
°
-

. ° . . L]

Flashing Amber Light Option, XL-C Series .
Horn Option, XL-C Series . « « « ¢ o o o o«

e ° . L] L] L] 9 .
L] L] L] L] L] L] . L
. . L] e o L] . L)

o L] L] L) ® L] . L]
~
!
~J
~

‘Q(D.QC.“
]

iii



LIST OF ILLUSTRATIONS - Continued

Figure Title

8-5. Hourmeter Option, XL-C Series. . . . . .
8-6. Power to Platform Option, XL-C Series. .
8-7. Air to Platform Option, XL-19C Series. .
8-8. Removable Controller Option, XL-C Series
8-9. Fold Down Deck Option, XL-19C. . . . . .
'8-10. Fold Down Deck Option, XL-19CW Serial. .

No. 5001 to 5030
8-11. Fold Down Deck Option, XL-19CW Serial. .

No. 5031 to Current and XL-24C

* L] L L] © L]
L] L] * L] . L]
e e o o o @

L) ° ® .

8-12. Cantilever Cage Option Installation, XL-19C. . .
8~13. Cantilever Cage Option Installation, XL-19CW . .

Serial No. 5001 to 5030

8-14. Cantilever Cage Option Installation, XL-19CW . .

Serial No. 5031 to Current and XL-24C

8-15. Cage Assembly, Cantilever Cage Option, XL-19C. .
8-16. Cage Assembly, Cantilever Cage Option,

XL-19CW & XL-24C

8-17. Rolling Frame Assembly, Cantilever Cage.

Option, XL-19C

8-18. Rolling Frame Assembly, Cantilever Cage.

Option, XL-19CW & XL-1924C

8-19. Fixed Guardrail Assembly Option, XL-19C.
XL-19Cw

8-20. Fixed Guardrail Assembly Option,
No. 5001 to 5030

8-21. Fixed Guardrail Assembly Option,
No. 5031 to Current & XL-24C

LIST OF TABLES

Number Title

1-1. Specifications . . . .

Legend for Figures 4- 1 and 4 2

Legend for Figures 4-3 and 4-4
4-1, Controls and Indicators. . . .
5-1. Inspection, Checks and Services
5-2., Troubleshooting. « « ¢« ¢ « « &
6-1. Electrical Diagram Legend. . .
6-2. Hydraulic Diagram Legend . . .

® L] . L) o L] L) L2

XL-19Cw

L] L] L] L] ] ] e L]

L] e L] L] ° 9 ® °

9 L] L ® ® L] o L]

° . L3 L] » * L L

L] ® ° ®
@ ° © @
. © ° ]

L 4 * @ *

Serial.

Serial.

? e o L] L] L} . L)
L] L] L] 9 * L] L] L]
L] [ [ . ) ° () L]
L] e ° L] o ® L] L

L] ® L] L] . ® L] .

(] [ . L[] ] [

L] « e L) L] L [ .

Page
8-10
8-12
8-14
8-16
8-18
8-21
8-23

8-25
8-28

8-31

8-34
8-36

8-38
8-40

8-42
8-44

8-46

o)
]
Q
o

TeITTTTY
m»—a:wwwww

iv



SECTION I

INTRODUCTION AND GENERAL INFORMATION

1-1. INTRODUCTION.

1-2. PURPOSE. This manual provides illustrations and
instructions for the operation and maintenance of an UP-RIGHT
XL—-C SERIES Work Platform manufactured by Up-Right, Inc. Selma
Operations, of Selma, California. (See Figure 1-1).

1-3. SCOPE. The operating instructions include both operation
and maintenance responsibilities concerning an XL-C SERIES Work
Platform's readiness. The functions cover scheduled mainten-—
ance, troubleshooting, repair, adjustment and replacement.

1-4. GENERAL INFORMATION.

1-5. 1ITEM DESCRIPTION. All UP-RIGHT XL-C SERIES Work Platforms
are self-propelled scissor lifts designed to be used as a means
of elevating maintenance personnel and equipment and to provide
a mobile work platform. They are designed to provide mobility
with the platform in a raised or lowered position. Travel with
the platform raised more than one foot is limited to the low
speed range.

1-6. PURPOSE AND LIMITATIONS. The objective of the XL-C SERIES
Work Platform is to provide a quickly deployable, self-
propelled, variable height work platform. The elevating
function shall only be used when the work platform is on a level
paved or reinforced work area. The work platform is intended to
be self-propelled when in relatively close proximity to the work
area.

1-7. SPECIFICATIONS. Refer to Table 1-1.
Table 1-1. Specifications
Item XL-19C XL~19CW XL-24C
Platform Size 29" x 771" 48" x 89" 48" x 89"

inside Toeboards

Inside Toeboards

Inside Toeboards

Cage/Extension

Maximum Combined

Capacities
Maximum Platform 550 Lbs (750 Lbs Opt.)| 1,000 Lbs 750 Lbs
Max Cantilever 250 Lbs 250 Lbs 250 Lbs

Combined 550 Lbs

Combined 1000 Lbs

Combined 750 Lbs

Height
Working Height 25 Ft 25 Ft 30 Ft
Max. Platform Ht.| 19 Ft 19 Ft 24 Ft (23711")
Min. Platform Ht.| 44 In 44 In 50 In




Table 1-1.

Specifications Continued

Item XL—-19C XL-19CW XL-24C
Dimensions ’
Weight 2,650 Lbs 2,600 Lbs 3,195 Lbs Approx.
Overall Width 32-1/2 In 50-3/4 In 50-3/4 In
Overall Height 86 In 86 In 91-1/2 In
Overall Length 80 In 82 In 91 In

Driveable Height

19 Ft Standard

15 Ft w/Cage Extension

or 750 Load Rating

19 Ft Standard

24 Ft Standard

Surface Speed
Platform Lowered
Platform Raised

0 to 2 MPH
0 to .7 MPH

0 to 2 MPH
0 to .7 MPH

0 to 2 MPH
0 to .7 MPH

Energy Source

24 Volt Battery Pack

4 HP DC Electric Motor

Four 220 Ampere Hour
Batteries

24 Volt Battery Pack

4 HP DC Electric Motor

Four 220 Ampere Hour
Batteries

24 Volt Battery Pack

4 HP DC Electric Motor

Four 220 Ampere Hour
Batteries

Battery Charger

25 AMP

25 AMP

25 AMP

Battery Duty Cycle

25% for 8 Hours

25% for 8 Hours

25% for 8 Hours

Bydraulic Tank
Capacity

4 Gallons

4 Gallons

4 Gallons

Lift System

Two Single Stage
Lift Cylinders

Two Single Stage
Lift Cylinders

Three Single Stage
Lift Cylinders

Drive Control

2 Speed, Forward and
Reverse

2 Speed, Forward and
Reverse

2 Speed, Forward and
Reverse

Control System

Toggle Switches for
All Functions

Toggle Switches for
All Functions

Toggle Switches for
All Functions

Horizontal Drive

Dual Front Wheel

Dual Front Wheel

Dual Froht Wheel

Tires 16 In Diameter 16 In Diameter 16 In Diameter
Solid Rubber Solid Rubber Solid Rubber
(Option-16.5x6.5x8 (Option-16.5x6.5x8
Urethane Filled) Urethate Filled)
Braking Spring Applied, Spring Applied, Spring Applied,

Hydraulic Release
Parking Brake

Hydraulic Release
Parking Brake

Hydraulic Release
Parking Brake

Turning Radius

24 In Inside

24 In Inside

24 In Inside

‘Gradeability 25% 25% 25%

Wheel Base 62-1/2 In 63 In 63 In
Guardrails 42 In High** 42 In High 42 In High
Toeboard 6 In High 6 In High 6 In

** Optional guardrails fold-down to 79 In for

passage through 80 In height door.

* Specifications subject to change without notice.




fa =\ OQI/I'VV A.‘\W/I// o
¢ \..N PN
// (b, O

Module
5. Control Console

ey,

AR AN

‘A =, \\.’6\...w

2. Scissor Mechanism

3. Chassis
4. Energy and Power

1. Platform

1-3

Figure 1-1. XL-C Work Platform




SECTION II

SAFETY
2-1. RULES AND PRECAUTIONS. BEFORE USING AN UP-RIGHT XL~C
SERIES WORK PLATFORM. Read and then follow completely all

Safety Rules and Precautions before operating an Up-Right XL-C
Series Work Platform.

a. Thoroughly INSPECT the work platform for cracked welds,
loose hardware, hydraulic leaks damaged control cable,
loose wire connections and tire damage.

b. DISTRIBUTE all loads evenly on the platform. Do not exceed
maximum platform load specifications.

c. SUORVEY the work area for surface hazards such as holes,
drop-offs, bumps and debris before operating work
platform,

d. LOOK up, down & around for overhead obstructions and
electrical conductors.

e. - HOOK chains across entrance after mounting platform.

f. CHECK that all guardrails are in place and secured with
all fasteners in place.

g; DO NOT use damaged equipment. (Contact nearest UP-RIGHT
Service Center for instructions.)

h. DO NOT change operating or safety systems.

i. DO NOT operate the work platform within ten feet of power
lines. THIS WORK PLATFORM IS NOT INSULATED.

j. DO NOT elevate the platform or drive the work platform
while elevated unless on firm level surface.

k. DO NOT attach overhanging loads or increase platform
size,

1. DO NOT use ladders or scaffolding on the platform.

m. DO NOT sit, stand or climb on guardrail or midrail.

n. DO NOT climb down scissors with the platform elevated.

o. DO NOT recharge batteries near sparks or open flame;
batteries that are being charged emit highly explosive

hydrogen gas.

p. DO NOT perform service on work platform while platform is .
elevated without blocking the scissors.



b.

C.

SECTION IIX
PREPARATION FOR USE, SHIPMENT AND STORAGE
PREPARATION FOR USE.
WARNING
STAND CLEAR when cutting the metal banding to

avoid being cut when the banding snaps back.

Remove the metal banding from the module covers and
scissor linkage.

Remove the banding from the control console.

Lift the front of XL-C Series work platform and remove

banding and blocks from front wheels.

d.
e.

f.

Lower work platform.
Close the emergency lowering valve.

Connect the negative battery lead terminal (1, Figure
3-1).

1. Negative

Battery Terminal.

2. Batteries

Figure 3-1. Batteries

3-1



3-2. Preparation for shipment.
a. Grease all the grease fittings as per Paragraph 5-8.
b. Fully lower the platform.

c. Disconnect the battery negative (-) lead from the battery
terminal (1, Figure 3-1).

d. Band the control console to the front guardrail.

e. Band the scissor linkage to the frame just behind the
front wheels and at the rear wheels.

f. For sea shipment, perform preservation per extended
storage paragraph 3-4/a.

3-3. TRANSPORT.

a. Maneuver the XL-C into transport position and chock
wheels.

NOTE
If forklifting is required, 1lift from rear
of the work platform.
b. Place blocks under the front wheel yokes.
c. Secure the work platform to the transport vehicle with

chains or straps of adequate load capacity attached to the
chassis tie down 1lugs.

d. Open emergency lowering valve,
3-4. STORAGE. No preparation for storage is required for normal
usage. Regular maintenance per Table 5-1 and Figure 5-1 should

be performed, If the work platform is to be placed in long term
storage (dead storage) use the following preservation procedure.

a. Preservation.

(1) Clean painted surfaces. If the paint surface is
damaged, repaint.

NOTE
This hydraulic system is filled to the operating
level with approved fluid required for operation.
Do not drain.
(2) Fill the hydraulic tank to operating level.
(3) Coat exposed portions of extended cylinder rods with

an approved preservative and wrap with barrier
material.



(4) Coat all exposed unpainted metal surfaces with
preservative. '

Batteries.

(1) Disconnect all the battery leads and secure to the
chassis. Tape the connectors on the ends of the leads
to the chassis.

(2) Remove the batteries and place in alternate service,

ront ee R

CAUTION

XL-C must be blocked under front wheel yokes
to prevent damage to motor seals.

(1) Jack up front of work platform.

(2) Place blocks under front wheel yokes. The blocks must
be high enough to prevent front tires from touching
the ground.

(3) Lower work platform onto the blocks.

3-3



SECTION IV

OPERATION INSTRUCTIONS
4-1. THEORY OF OPERATION.

4-2. GENERAL FUNCTIONING. The battery powered electric motor
directly drives a two section hydraulic pump. This pump supplies
0il under pressure to operate all the work platform functions.
The o0il flow is directed to the different functions by
electrically activated solenoid valves.,

4-3. DRIVING (Figures 6-1 & 6-2). With the Emergency Stop Switch
on and the Key Switch in drive the machine will drive and steer in
the direction you wish to travel. Driving Forward or Reverse will
energize the Drive Coils, the Steering Bypass Coil and the Motor
Relays to start the Electric Motor. O0il will now flow through the
Drive Valve to the Brake Cylinder and the Hydraulic Motors.
Driving in High Speed will also energize the High Speed Coil.

This allows 0il to combine from both sections of the Hydraulic
Pump and flow through Hydraulic Motors to increase speed.

Steering Left or Right will energize the Steering Coils and the
Motor Relays. This allows o0il to flow through the Steering Valve
to the Steering Cylinder.

Driving in High Speed with platform elevated is the same, except
the high speed check valve allows 0il from one section of the pump
to flow back to tank. This limits the machine to Low Speed.

4-4. RAISING AND LOWERING PLATFORM. With the Emergency Stop
Switch on and the Key Switch in Lift, the platform will raise and
lower. Raising the platform energizes the Lift Bypass Coil,
Steering Bypass Coil, UP Coil and Motor Relays to start the
Electric Motor. O0il will now flow through the Lift Valve to the
Lift Cylinders. Lifting in HIGH Speed will also energize the High
Speed Coil. This allows o0il to combine from both sections of
Hydraulic Pump and flow to the Lift Cylinders, increasing the
speed in which the platform will raise. Lowering the platform
electrically energizes the Down Alarm and the Down Coil. This
allows the o0il to flow out of the Lift Cylinders through an
orifice, which controls the rate of descent, then back to the
tank. Lowering the platform manually with Emergency Down Valve
~allows the o0il to flow out of Lift Cylinders in the same manner.

4-5. SAFETY DESIGN. The XL-C Series has the following features
to ensure safe operation.

a. The drive speed is limited to CREEP speed when operating the
work platform while platform is elevated.

4-1



b. The platform descent rate is controlled by an orifice. The

1ift cylinders are equipped with velocity fuses to prevent
descent should a hose fail.

c. A holding brake is automatically engaged when the drive
toggle switch is released.

d. The control box is equipped with an emergency-off switch.
e. Controls are guarded to prevent inadvertant operation.

f. An alarm is provided to signal when the platform is
lowering.

g. A 1lift switch is located in the module on the chassis for
lifting and lowering work platform from ground level.

4-6. CONTROLS AND INDICATORS. The controls and indicators for
operation of the XL-C Series Work Platform are shown in Figure
4-1. The name and function of each control and indicator are
listed in Table 4-1. The index numbers in the figure correspond
to the index numbers in the table. The operator should know the
location of each control and indicator and have a thorough

knowledge of the function and operation of each before attempting

to operate the unit.

b
| /
DRIVE LIFT EMERGENCY |
SPEED RANGE -
\L@ 7 A 3

DOWN
DRIVE
FORWARD | OFF 0
a4
;YV@ RIGHT @ KEY
——1i]  swircn
5 1 STEENING REVERSE
IN— - \ A

1. Drive/Lift Speed Range Switch;
2. Key Mode Switch

3. Guarded Emergency Stop Switch
4. Forward/Reverse Switch

5. Steering Switch

6. Lift Switch

7. Emergency Lowering Valve

8. Alarm (Platform Lowering)

9. Chassis Lift Switch

Figure 4-1. Controls and Indicators



Table 4-1. Controls and Indicators
INDEX NAME FUNCTION
NUOMBER
1 Drive/Lift Speed Provides a High and Low Speed.
Range Switch
2 Key Mode Switch Provides power to Drive Switches
or Lift Switch.
3 Guarded Emergency Cuts off power to all circuits.
Stop Switch
4 Forward-Reverse Provides power to drive Valves.
Switch
5 Steering Switch Provides power to Steering Valves,
Although the switch is self-
centering, the steering system is
not. The wheels must be steered
back to straight. Observe the
tires while maneuvering the work
platform to ensure proper
direction.
6 Lift Switch Provides power to Lift and Down
Valves.
7 Emergency Lowering |When Knob is turned counterclock-
Valve wise to OPEN position platform
lowers. Valve is CLOSED by turn-
ing knob clockwise. The platform
cannot be raised until the valve
is closed.
8 Alarm (Platform Sounds an audible signal while
Lowering) platform is lowering when 1lift
switch is used to lower the
platform. If the Emergency
Lowering Valve is used the alarm
does not sound.
9 Chassis Lift Provides power for lifting and

Switch

lowering platform at the ground
level.




4_7 -
4-8.

OPERATING PROCEDURES.

PRE~OPERATION CHECKOUT.

WARNING

DO NOT perform service on work platform with
the platform elevated unless it is properly
blocked.

Open module covers and inspect for damage and missing parts.

Remove the cap from the hydraulic reservoir and check the
level of the o0il with the platform fully lowered. O0il
should be visable in strainer. Use Mobil 423 or
equivalent. :

Check the fluid level in the batteries (See Section V,
Paragraph 5-7).

Check state of battery charge (See Section V, Paragraph
5-7/b).

Check that A.C. extension cord has been disconnected from
charger.

Check that all guardrails are in place and secured with
fasteners.

Carefully inspect the entire work platform for damage such
as cracked welds or structural members, loose or missing
parts, 0il leaks, damaged cables or hoses, loose connections
and tire damage.

WARNING

Perform the following checks from the ground.

WARNING
STAND CLEAR of work platform while performing
checks.

NOTE

Unhook control console from front guardrail
and hold while performing the following tests.

Before operating the work platform survey the work area for
surface hazards such as holes, drop-offs, bumps and debris.

Check in ALL directions for obstructions and electrical
conductors.



Lift the Emergency Stop Switch cover and position toggle to
the ON position. (When switch guard is closed, Emergency
Stop Switch will automatically go to OFF position).

CAUTION

Protect control console cable from possible
damage while performing checks.

Turn Mode Switch to DRIVE position.
NOTE

Step 1. should be performed with Speed Range
Switch first in LOW and then HIGH.

Push Drive Switch to FORWARD position then REVERSE p051t10n
to check for speed and directional control.

Move Steering Switch RIGHT. Then LEFT to check for steering
control.

Rehook control console to front guardrail and turn Mode
Switch to LIFT.

WARNING
LOOK up and around for obstructions prior to

operating the 1lift function.

DO NOT operate the work platform within 10
feet of any electrical power lines, THIS
WORK PLATFORM IS NOT INSULATED.

DO NOT elevate the platform unless the work
platform is on firm level ground.

DO NOT enter the scissor linkage while the
platform is elevated.

Push Chassis Lift Switch to UP position, check LOW and HIGH
speeds and fully elevate platform.

Visually inspect the scissor linkage, rollers, lift
cylinder, cables and hoses for damage or erratic operation.
Check for missing or loose parts.

Lower the platform partially by pushing Chassis Lift Switch
to DOWN, and check operation of the audible lowering alarm.

Open the Emergency Lowering Valve to check for proper
operation. Once the platform is fully lowered, close the
valve.

Close module covers.



t. Turn Mode Switch to OFF and close Emergency Stop
Switch Cover.

4-9. OPERATION.
4-10. TRAVEL WITH PLATFORM LOWERED (Figure 4-1).
a. After mounting platform hook chains across entrance. Also
check that chain at middle of rear guardrail is hooked in

position.

b. Check that route is clear of obstructions, holes and drop-
offs and is capable of supporting wheel loads.

c. Check clearances above, below and to the sides of platform.

d. Turn the Guarded Emergency Stop Switch on the control
console to the ON position.

e. Turn Key Mode Switch to DRIVE.

f. Set the Drive/Lift Speed Range Switch to LOW or HIGH
depending on area in which you are traveling.

g. Push Forward/Reverse to FORWARD position or REVERSE
position to travel in desired direction.

h.- Move the Steering Switch to RIGHT or LEFT to turn work
platform.

NOTE
Steering is not self-centering. Wheels must
be returned to straight ahead position by
operating Steering Switch.
4-11. LIFTING PLATFORM.
WARNIN

LOOK up and around for obstructions before
performing the LIFT function.

DO NOT elevate the platform unless work
platform is level.

DO NOT operate work platform within 10 feet
of any electrical power lines. THIS WORK
PLATFORM IS NOT INSULATED.

DO NOT perform service on work platform with
the platform elevated, unless properly blocked.

a. Turn Key Mode Switch to LIPT position.



b. Push the Lift Switch to UP position and hold to elevate
the platform.

WARNING

NEVER enter the scissor linkage while the
platform is elevated.

c. When the work task is completed, lower the platform by
holding the Lift Switch in the DOWN position until the
platform is fully lowered.

4-12. TRAVEL WITH PLATFORM ELEVATED (Figure 4-1).
NOTE

Work platform will travel at reduced speed
when platform is elevated.

a. Check that route is clear of persons, obstructions, holes
and drop-offs and is capable of supporting the wheel loads.

b. Check clearances above, below and to the sides of platform.
c. Travel with platform elevated on hard level surface only.
d. Turn Mode Switch to DRIVE position.

WARNING

BEFORE traveling in REVERSE, check that route
is clear,

e. Push Forward/Reverse to FORWARD or REVERSE for desired
direction of travel.

4-13. XL-C FOLD DOWN GUARDRAILS (Figure 4-2).
a. Fold Down Procedure.

1. Remove control console from front guardrail and lay it
on the platform deck.

2. Lift up on front top guardrail until slots disengage
from pins. Fold gquardrail back.

3. Remove retaining pin at right side of rear top guardrail
rotate it to position along left top guardrail and pin in place.

4. Lift up on left top guardrail until slots disengage with
pins and fold guardrail in.

5. Lift up on right top guardrail until slots disengage
with pins and fold guardrail in.

4-7



s\ "

A

1. Front Top Guardrail
2. Pins
- 3. Retaining Pin
4. Rear Top Guardrail
5. Left Top Guardrail
6. Right Top Guardrail
7. Pins
8. Center Post

Figure 4-2. Fold Down Guardrails
(XL-19C Shown. Other Models Similar)

b. Erection Procedure.

1. Raise the right top guardrail and push down to engage
pins with slots.

2. Raise the left top guardrail and push down to engage
pins with slots.

3. Remove retaining pin from rear top gquardrail (attached
to left top guardrail), swing it into place across rear of work
platform and pin to right top guardrail.

4. Raise front top guardrail and push down to engage the
pins with the slots.

5. Hook control console over front guardrail and fit

protruding screws on back of control console around center post of
front guardrail.




SECTION V

MAINTENANCE INSTRUCTIONS

5-1. SCOPE. This section contains instructions for the
maintenance of the XL-C Series Work Platform. Procedures for
the operational checkout, adjustment, scheduled maintenance,
troubleshooting, and repair/removal are included.

5-2. LOCATION OF COMPONENTS. Figure 5-1 shows components on
complete work platform. Figure 5-2 shows components mounted
directly to chassis and located in the control valve.

5-3. SCHEDULED INSPECTION AND MAINTENANCE.

Control Consol
Platform
Scissor Linkage
Chassis

Energy and
Power Module

UV W N
o o ¢ o o

Figure 5-1, Location of Components



1. Battery
2. Return Filter
3. Battery Charger
4. Brake Cylinder
5. Motor Relay Kit
6. Electric Motor
7. Hydraulic Pump
8. Platform Height
Limit Switch
9. Drive Motors
10. Steering Cylinders
11. Emergency Lowering
Valve
12. Steering Bypass Valve
13. Forward/Reverse Valve
14. Reverse Counterbalance
Valve 4
15. Forward Counterbalance
Valve

16. Lift Valve
17. Gauge Port
18. Main Relief Valve
19. Steering Valve
20. Lift Bypass

21. Terminal Block
22. Fuse, 15 AMP

23. Lift/Lower Switch
24. 2nd Speed Valve
25. Down Alarm

Figure 5-2. Location of Components, Chassis



5-4. GENERAL. The complete inspection consists of periodic
visual and operational checks, together with all necessary minor
Refer to Table 5-1.

adjustments to assure proper performance.

Table 5-1. Inspection, Checks and Services

INTERVAL | COMPONENT/LOCATION INSPECTION/CHECK/SERVICES
Each Battery System/Chassis Check electrolyte level.
Shift Check specific gravity.
Clean exterior.
Check cable condition.
Charge batteries per
paragraph 5-7/b.
Hydraulic 0il Tank/ Check 0il level and fill
Chassis if necessary.
Tires/Chassis Check for damage.
Control Linkage Cable/ Check the exterior of the
Scissors cable for pinching,
: binding or wear.
Deck and Guardrails/ Check fasteners for
Platform tightness.
Check welds for cracks.
Check condition of deck.
Arms/Scissors Inspect for structural
bend and weld cracking.
125 Control Valves/ Check for leaks at valve
Hours Hydraulic System bases.

Check valve hose connec-—
tions.

Hoses/Hydraulic System

Check hose connections
for serviceability.
Check hoses for wear.

Emergency Hydraulic
System/Chassis Module

Open emergency down
module and check for
serviceability.

Hydraulic Pump/Chassis

Check for leaks at mating
surfaces.

Check for hose fitting
leaks.

Check mounting bolts for
tightness.

Drive Motors/Chassis

Check for operation and
leaks.

5-3



Table 5-1. Inspection, Checks and Services - Continued

INTERVAL |COMPONENT/LOCATION INSPECTION/CHECK/SERVICE
Steering System/ Check hardware for
125 h .  Ght
Hours - Chassis tightness,
Cont'd. - -
Steering Cylinders/ Check rods for gouges.
Chassis Check Seals for leakage.
Check hoses for
serviceability.
Check fittings for
tightness.
Wheel Bearings/ Check wheel assembly for
Chassis play.
Pivot Pin Retainer/ Check bolts for tightness.
Scissors
Lift Cylinders/ Check rods for gouges.
Hydraulic System Check mounting pivot pins
for wear.
Check seals for leaks.
Check hoses for
serviceability.
Check fittings for
tightness.
Check snaprings.
Control Console/ Check switches operation.
Platform Check cable for wear.
Work Platform, Complete |Perform pre-operational
checkout per paragraph
4 - 8 ®
| Work Platform, Complete |Lubricate per paragraph
5-8.
250 Batteries/Chassis Clean terminals per
Hours paragraph 5-7/a.

Hydraulic 0Oil Filter/
Chassis

Change filter per
paragraph 5-9.

Hydraulic Pump/Chassis

Wipe clean.

Steering System/Chassis

Check hardware.

Pivot Points/Scissors
Rollers and Tracks/
Scissors
Arms/Scissors

Check for wear.

Check for wear and
deformation.

Check for bending and
weld cracks.




Table 5-1. Inspections, Checks and Services - Continued.

INTERVAL { COMPONENT/LOCATION INSPECTION/CHECK/SERVICE
Entire Work Platform Check component mountings
250 for tightness.
Hours - Check all fasteners for
Cont'd. tightness.
Check welds for cracks.
Check hoses for
serviceability.
Check for and repair
collision damage.
500 Entire Work Platform Check for corrosion,
Hours remove and repaint.
1000 Hydraulic 0Oil/Chassis Drain hydraulic tank and
Hours replace 0il per paragraph
5-8.
Wheel Bearings/ Repack wheel bearings per
Chassis paragraph 5-20.
2000 Wheel Bearings/ Replace wheel bearings and
Hours Chassis seals per paragraph 5-20.

5-5. BLOCKING SCISSORS (FIGURE 5-3).

WARNING

BEFORE performing maintenance service on work
platform while platform is elevated ensure
that scissors are properly blocked.

NOTE

A 4x4 of firm wood with a length of 14 to 18
inches shall be used to block the scissors.

a. Installation.

(1) Park the work platform on firm, level ground.

{2) Open Guarded Emergency Stop Switch Cover on control
console and position toggle in the ON position.

(3) Turn Key Mode Switch on control conscle to LIFT

position.

(4) Push Chassis Lift Switch (located in hydraulic module)

to UP position and elevate platform approximately four feet.



l. 4x4, 14 to 18 inches long

Figure 5-3. Blocking the Scissors
WARNING
DO NOT stand in scissors area while performing

steps 5 and 6. i

(5) Place 4x4 between center pivot assembly of the lower
scissors arms and center pivot assembly of middle scissors
arms.

(6) Push Chassis Lift Switch to DOWN position and
gradually lower scissors until 4x4 is secured tightly between
pivot points.

b. Removal.
WARNING
DO NOT stand in scissors area while removing
block.

(1) Push Chassis Lift Switch to UP position and gradually
raise platform.

(2) Remove 4x4 block.

(3) Push Chassis Lift Switch to DOWN position and
completely lower platform.

(4) Turn Key Mode Switch to the OFF position and close
Guarded Emergency Stop Switch Cover.



5-6. MAINTENANCE-DETAIL INSTRUCTIONS.

5-7. BATTERY MAINTENANCE. Electrical energy for the motor is
supplied by four six volt batteries wired in series for 24 volts

DC. Proper care and maintenance of the batteries and motor will
ensure maximum performance from the work platform.

a. Battery Inspection_and Cleaning.

(1) Check battery fluid level daily, especially if work
platform is being used in a warm, dry climate.

CAUTION

If battery water level is not maintained,
batteries are not capable of full charge
therefore creating a low discharge rate
which will damage motor/pump unit and void
warranty.

(2) Batteries and cables should be inspected periodically
for signs of cracks in the cases, electrolyte leakage and
corrosion of the terminals. Inspect cables for worn spots or
breaks in the insulation and for broken cable terminals.

(3) Clean batteries which show signs of corrosion at the
terminals, or onto which electrolyte has overflowed during
charging. Use a baking soda or ammonia solution to clean the
batteries, taking care not to get the solution inside the cells.
Rinse thoroughly with clear water. Clean battery and cable
contact surfaces to a bright metal finish whenever a cable is
removed.

b. Battery Charging (See Figure 5-4).

(1) Charge batteries at end of each work shift or sooner
if batteries have been discharged.

CAUTION

Do not charge batteries when the work platform
is in a hazardous area.

AUTION
Permanent damage to batteries will result if
batteries are not immediately recharged after
discharging.

(2) Do not charge unused vehicles regularly except during
winter storage on a monthly basis.

(3) When night air temperatures fall below 65 degrees F



1. Timer Knob
2. A.C. Cord
3. Ammeter

Figure 5-4. Battery Charger

batteries charged in unheated areas should be placed on charge

as soon after use as possible. Under such conditions 'a 4 hour

equalize charge once a week in the early afternoon will improve
state of charge and battery life.

(4) With Timer Knob turned to OFF, connect A.C. Cord to a
properly grounded 115 volt, 60Hz power supply.

(5) Set Timer Knob to 7 for lightly discharged batteries
and to ON (16 hours) for well discharged batteries. Charger
shuts off automatically at end of set period.

(6) Initial charge rate varies with state of discharge but
finish rate should be in green area on Ammeter when all cells
are good.

(7) To determine approximate full charge at start of day's
use, turn Timer Knob to 1. Drop of Ammeter needle to green area
in 15 minutes or less indicates full charge.

c. Battery Cell Egualizatiop.

(1) The specific gravity of the electrolyte in the battery
cells should be equalized monthly. To do this, charge batteries
as outlined in Battery Charging. After this initial charge,
check the electrolyte level in all cells and add water as
necessary. Then, turn the charger on for additional eight
hours. During this time, the charging current will be low (four
amps} as cells are equalizing.



(2) After equalization, the specific gravity of all cells
should be checked with a hydrometer. The temperature corrected
specific gravity in this state should be 1.260. If any
corrected readings are below 1.230, the batteries containing
such cells should be replaced. At any rate, the specific
gravity in all cells after equalization should not vary more
than .010. If a wide variation exists, this is an indication
for need of battery replacement.

(3) Do not check the specific gravity in a cell to which
water has just been added. If there is not enough electrolyte
in a fully charged cell to obtain a sample for the hydrometer,
add water and continue charging for one to two hours to
adequately mix the water and electrolyte.

5-8. LUBRICATION. Refer to Figure 5-5 for location of items
that require lubrication service.

5-9. HYDRAULIC OIL TANK AND FILTER (Pigure 5-6).

a. Operate the work platform to bring the hydraulic oil up to
normal operating temperature.

b.  Provide a suitable container to catch the drained oil.
Hydraulic tank has a 4 gallon capacity.

1. Grease Fittings

2. Hydraulic 0il Filter

3. Hydraulic 0il Tank

4. Rear Wheel Bearings

5. Track Wheels 1

4!

R
6

¥
3 2

Figure 5-5. Lubrication Points



WARNING
The hydraulic o0il may be of sufficient
temperature to cause burns. Wear safety

gloves and safety glasses when handling
hot oil.

C. Remove the drain plug and allow all oil to drain.
d. Reinstall the drain plug.

e. Unthread the filter from the filter head.

f: Apply a thin film of clean hydraulic oil (Mobil 423 or
equlvalent) to the gasket of the replacement filter.

g. Thread the replacement filter onto the filter head until
the gasket makes contact then rotate the filter 3/4 of one turn
further.

h. Fill the hydraulic reservoir with Mobile 423 hydraulic oil
or equivalent. Hydraulic tank has a 4 gallon capacity.

l. Hydraulic Reservoir
2. Filter

3. Plug

4. Filler Cap

Figure 5-6. Hydraulic 0il Tank and Filter



5-10. TROUBLESHOOTING.

5-11. SCOPE. Table 5-2 provides a logical sequence of tests
that are designed to isolate problems with XL-C Series machines.
This table includes a list of probable causes and remedies.

5-12. SAFETY.

WARNING

When troubleshooting, ensure that the work
platform is resting on a firm, level surface.
When performing any service which requires
the platform to be raised, the scissors must
be blocked as per paragraph 5-5. Disconnect
the batteries when replacing or testing the
continuity of any electrical component.

5-13. GENERAL PROCEDURE. Troubleshooting should be carried out
in two steps, first by thoroughly looking at the electrical
circuits and components that could cause the problem. Loose
terminal connections and short circuits are always a potential
probable cause when troubleshooting. Secondly, the hydraulic
system should be examined, but only after electrical circuits
and components have been found fault free. Refer to Tables 6-1
and 6-2 for Reference Designations used in Table 5-2.

TABLE 5-2, Troubleshooting

TROUBLE PROBABLE CAUSE REMEDY

All functions 1. Blown control Check 15 amp Control

inoperable, circuit fuse. Circuit Fuse (F1l).

electric motor Replace if blown.

does not

start. 2. Faulty battery Check the voltage output
charger. of the battery charger,

If less than 24 VDC,
repair or replace.

3. Faulty battery After completely charging

(ies). the batteries, test each
battery (BT). Replace as
required.

4. Faulty electric {While operating the
motor. steering function, check
voltage across the
Electric Motor (B)
terminals. If 24 VDC is
present, replace the

Motor (B).
5. Faulty motor While operating the
relay (s). steering, check voltage

across the coil terminals
of Motor Relays (CR1l, CR2).




TABLE 5-2.

Troubleshooting - Continued

TROUBLE

PROBABLE CAUSE

REMEDY

All functions
inoperable.
Electri¢ motor
does not

start - Cont'4.

If no voltage is present,
proceed with step 6. If 20
VDC or more, check contin-
uity across the contact
terminals of Motor Relays
(CR1, CR2) while still
operating the steering
function. If there is no
continuity, replace the
defective Motor Relays
(CR1, CR2).

6. Guarded emer-
gency stop
failed open.

With the Guarded Emergency
Stop Switch (S1) in the ON
position, check continuity
across the contacts., If
none, replace.

All functions
inoperable.
Electric motor
starts when
control is
actuated.

1. Hydraulic
reservoir low.

Check hydraulic fluid
level, top off as
required.

2. Damaged
coupling.

Remove Pump (ASSY1l) from
Motor (B) and check
coupling.

3. Faulty hydrau—

Check pressure and

starts but no
functions in
low speed.

lic pump. delivery of the Hydraulic
Pump (ASSYl). Replace if
required.
Electric Motor Ccv2 Check CV2 for contaminants

and reset check ball in
valve block.

Electric motor
continues to
run after
controls are
returned to
the OFF
position.

Motor relay
contacts fused
together.

With 0 voltage at the coil
terminals of the Motor
Relay (CR2) check contin-
uity across the contact
terminals, If there is
continuity, replace the
Motor Relay (CR1 and/or
CR2).

Work platform
will not drive
or steer. Plat-
form Up/Down
functions
properly.

Faulty key mode
switch

With the Key Mode Switch
(S2) 'in the DRIVE posi-

tion, check continuity.

Replace if faulty.

5-12



TABLE 5-2. Troubleshooting - Continued
TROUBLE PROBABLE CAUSE REMEDY
Steering 1. Faulty steer- Test Steering Switch (S4)
inoperable or ing switch. for continuity. Replace if
functions faulty.
sluggishly.

2. Faulty key mode
switch.

Test Key Mode Switch (S2)
for continuity. Replace if
faulty.

3. Faulty Diode
(D3}). '

Check diode (D3) replace
if faulty.

4, Mechanical
damage.

Inspect all steering
components. Replace
damaged parts.

5. Steering valve
stuck.

Inspect Steering Valve
(vl). If spool is stick-
ing, replace.

6. Steering
Cylinder piston
seal leaking.

Check Steering Cylinder
(CYL3) for leakage from
one port to another.
Repair as required.

Work platform
will not steer
right.

1. Faulty steer-
ing switch.

Test Steering Switch (S4)
for continuity. Replace
if faulty.

2. Faulty diode.

Test Diodes (D1, D2).
Replace if faulty.

3. Faulty steer
right solenoid.

Test Steer Right Solenoid
(L1). If the proper
voltage is present and
the Coil is not magnetic,
replace,

[Work platform
will not steer
left.

1. Faulty steer-
ing switch.

Test Steering Switch (S4)
for continuity. Replace
if faulty.

2. Faulty diode.

Test Diodes (D1, D2)
Replace if defective.

3. Faulty steer
left solenoid.

Test Steer Left Solenoid
(L2). If the proper
voltage is present and
the Coil is not magnetic,
replace.




TABLE 5-2.

Troubleshooting - Continued

TROUBLE

PROBABLE CAUSE

REMEDY

Work platform
will not drive
forward or
reverse. Lift
function
operable,

l'

Faulty drive
switch.

Check continuity of Drive
Switch (S5).

2.

Faulty key mode
switch.

Check continuity of Key
Mode Switch (S2).

Faulty diode.

Check Diode (D3) replace
if faulty.

Forward/reverse
valve faulty.

Check the Forward/Reverse
Valve (V4). If the spool

is not shifting, replace

the valve,

Check for contaminants and

5. Shuttle valve
not seating. reseat ball to valve block.
6. Mechanical Inspect drive motor
failure. shafts, hubs, and keys.
7. Worn drive - Check hydraulic pressure

motors.

being delivered to the
Drive Motors (MOT1, MOT2).
If sufficient, replace
Drive Motors.

No drive in
HIGH speed.

Lift cylinders
have pressure
on them.

Check to make sure plat-
form is completely
lowered.

Faulty speed
range switch.

Test Speed Range Switch
(s6) for continuity.
Replace if faulty.

Faulty High
speed coil.

Test High Speed Coil (L9).
If proper voltage is
present and coil is not
magnetized, replace.

Faulty High
speed valve.

Replace High Speed Valve
(v8).

5. Cv4 Check CV4 for contaminants
and reseat in valve block.
No drive FWD 1. Faulty drive Test Drive Switch (S5)

but drives in
REV.

switch.

for continuity. Replace
if faulty.

Faulty diode.

Test Diodes (D4,D5).
Replace if faulty.

5-14



TABLE 5-2.

Troubleshooting — Continued

TROUBLE

PROBABLE CAUSE

REMEDY

No drive FWD
but drives in
REV - Cont'd.

3. Faulty FWD
coil.

Test FWD Coil (L3) if
proper voltage is present
and coil is not magnetized,
replace.

4, Faulty drive
valve.

Inspect Drive Valve (V4)
if spool is sticking
replace.

5. Faulty counter-
balance valves.

Check pressure of Counter-
balance Valves (V2,V3).
Replace or reset valves as
required.

6. Shuttle valve.

Check for contaminants and
reseat ball in Valve Block.

No drive REV
but drives in
FWD.

1. Faulty drive
switch.

Test Drive Switch (S5) for
continuity. Replace if
faulty.

2. Faulty diode.

Test Diodes (D4,D5).
Replace if faulty.

3. Faulty REV
coil.

Test REV Coil (L5) if

proper voltage is present
and coil is not magnetized,
replace,

4. Faulty drive
valve,

Inspect Drive Valve (V4)
if spool is sticking
replace.

5. Faulty counter-
balance valves.

Check pressure of Counter-
balance Valves (V2,V3).
Replace or reset valves as
required.

6. Shuttle wvalve.

Check for contaminants and
reset ball in Valve Block.

Platform will
not elevate
or elevates
slowly in LOW
and HIGH
speeds.

1. Emergency down
valve open. -

Close Emergency Down
Valve (V10).

2. Platform
overload.

Observe maximum load
rating (See Table 1-1).

3. Faulty diode.

Test Diode (D6), replace
if faulty.




TABLE 5-2,

Troubleshooting — Continued

TROUBLE

PROBABLE CAUSE

REMEDY

Platform will
not elevate,
or elevates
slowly -
Cont'd.

4, Faulty 1lift
valve coil.

Test Lift valve Coil (L6).
If proper voltage is
present and the coil is
not magnetized, replace.

5. Height 1limit
switch malfunc-
tion.

Test Height Limit Switch
(S8) for continuity.
Replace if required.

6. Faulty lift
switch.

While holding the Lift
Switch (S3) in the LIFT
position, check continu-
ity. Replace if faulty.

7. Faulty key mode
switch.

Test Key Mode Switch (S2)
for continuity. Replace if
defective.

8. Relief valve
out of adjust-
ment or faulty.

Adjust the Main Relief
Valve (RV1l). If not
adjustable, replace.

9. Lift valve
sticking.

Replace the Lift Valve
(V7).

10. Lowering valve
stuck in the
OPEN position.

Replace the Lowering
Valve (V1l).

No drive or
lift in LOW
speed but

steering OK.

1. Faulty steering
bypass coil.

Test Steering Bypass Coil
(L4). If proper voltage is
present and coil is not
magmetized replace.

2. Faulty Steering
bypass valve.

Replace Steering Bypass

No lift in HI
speed.

1. Faulty speed
range switch.

Test Speed Range Switch
(S6) for continuity.
Replace if faulty.

2. Faulty Hi speed
coil.

Test Hi Speed Coil (L9) if
proper voltage is present
and the coil is not
magnatized, replace.

3. Faulty Lift
Bypass Coil.

Test Lift Bypass Coil (L7)
if proper voltage is pre-
sent and the coil is not
magnatized, replace.




TABLE 5-2.

Troubleshooting — Continued

drifts down
after being
elevated.

valve partly
open or faulty.

TROUBLE PROBABLE CAUSE REMEDY
4, Faulty Hi speed | Replace Hi Speed Valve.
valve.
5. Faulty 1lift Replace Lift Bypass Valve.
bypass valve.
Platform 1. Emergency down Ensure that the Emergency

Down Valve (V10) is
completely closed. If the
platform still drifts
down, replace the Emer-
gency Down Valve (V10).

2. Check valve
leaking.

Check for contamination
under Ball (CV3). Clean
and reseat Ball in block.

3. Leaky down
valve cart-
ridge.

Replace the Down Valve
(V1i1).

4, Faulty Valve
O-rings.

Check and replace O-Rings
on Emergency Lowering
Valve (V10) Lowering
valve {V11l) and Piston.

Work platform
drives while
lifting.

Faulty diode.

Test Diode (D4,D5).
Replace if faulty.

Twork platform
lifts while
driving.

Faulty diode.

Test Diode (D6). Replace
if faulty.

Platform will
not lower.

1. Faulty lower-
ing valve coil.

Test Lowering Valve Coil
(L8). If proper voltage
is present and Coil is

not magnetized, replace.

2. Faulty key mode
selector
switch.

With the Key Mode Selector
Switch (S2) in the LIFT
position, check continu-
ity. Replace if faulty.

3. Faulty 1lift
switch.

While holding the Lift
Switch (S3) in the DOWN
position, check continu-
ity. Replace if defective.




TABLE 5-2,

Troubleshooting - Continued

TROUBLE

PROBABLE CAUSE

REMEDY

4.

Lowering valve
stuck.

Replace the Lowering
Valve (V1l).

5. Plugged Remove and clean Orifice
lowering speed (ORF2) .
orifice.

6. Velocity fuse Replace the Velocity Fuse

valve sticking.

Valve (V5).

orn does not

Fown alarm
sound.

Faulty down
alarm horn,

Check voltage to Down
Alarm Horn. If proper
voltage is present,
replace the Down Alarm
Horn (HN).

Brake will not

Faulty brake

Check and replace Seals

cylinder.

release. cylinder. in Brake Cylinder (CYL2).
Brake will not l..Orifice Remove and clean Brake
lock wheel. plugged. Orifice (ORF1l).

2, Faulty brake Check\and replace Seals

in Brake Cylinder (CYL2).

5-14. ADJUSTMENTS.

5-15. SETTING HYDRAULIC PRESSURES (Figure 5-7).

NOTE

Check the hydraulic pressures whenever the
manifold or relief valve has been serviced
or replaced.

a. ain Re

(1) Operate the hydraulic system 10-15 minutes to warm the

oil.

Va

(2) Remove the plug in the Gauge Port and install a
0-3000 psi pressure gauge.

(3) Disconnect one of the quick-disconnect connectors in
the Lift Limit Switch wires (located by terminal block).

(4) Loosen the locknut on the Main Pump Relief Valve.

(5) Position the Chassis Lift Switch to UP position and

hold it there,

5-18



Hydraulic Manifold

Reverse Counterbalance Valve
Forward Counterbalance Valve
Gauge Port Plug

Main Relief Valve

Figure 5-7. Hydraulic Pressure Adjustment

(6) Slowly screw the adjusting screw in to increase the
pressure to 2000 psi for XL-19C, 2400 psi for XL-19CW or 2650
psi for XL-24C, then tighten the locknut.

(7) Reconnect the Lift Limit Switch wire.

(8) Remove pressure gauge and install plug.

d. ocunterbalance Valve.

(1) Remove Gauge Port Plug and install an 0-3000 psi
pressure gauge.

(2) Lift work platform and block front wheels off ground.

(3) Operate the hydraulic system 10 to 15 minutes to warm
the hydraulic oil.

(4) Position the Key Mode Switch to DRIVE.

(5) Position Speed Range Switch to LOW.

(6) Position the Drive Switch to FORWARD.

(7) Adjust the REVERSE Counterbalance Valve by turning the
adjustment screw OUT until the pressure gauge indicates 350 psi,

then slowly turn the screw IN until the gauge indicates 300 psi.
Lock adjustment with locknut.



(8) Position the Drive Switch to REVERSE.

(9) Adjust the FORWARD Counterbalance Valve by turning the
adjustment screw OUT to achieve 350 psi, then slowly turning the
screw IN to reach 300 psi. Lock the adjustment with the
locknut.

(10) Positioh Drive Switch FORWARD, then position Drive
Switch in REVERSE checking gauge to ensure pressures are 300
psi. Readjust as needed.

(11) Remove blocks and lower work platform to ground.

(12) Remove the gauge from the gauge port and reinstall
plug.

(13) Operate the drive system and check proper speeds and
braking.
5-16. REPAIR. The following procedures are to handle
replacement of components that are damaged or worn beyond.
acceptable performance specifications.
5-17. HYDRAULIC MANIFOLD (Figure 5-8).

a. General. Though it is not necessary to remove the manifold

to perform all maintenance procedures, a determination should be

made prior to beginning as to whether or not the manifold should
be removed before maintenance procedures begin.

b. Removal.

(1) Tag and disconnect the solenoid valve leads from the
terminal strip.

(2) Tag, disconnect and plug hydraulic hoses.

(3) Remove the ESNA nuts, jam nut and bolts that hold the
manifold to the mounting bracket.

(4) Remove manifold block.
c. Disassembly.

| NOTE
Mark all components as they are removed so
as not to confuse their locaticn during
assembly.

(1) Remove coils from solenoid valves.

(2) Remove solenoid valve and fitting.

(3) Remove spool valve covers and spool valves.

(4) Remove solenoid valves, main relief valve, counter-—
balance valves and emergency down valve.

(5) Remove fittings, springs and orifices.

5-20



16.
17.
18.
19.
20.
21.
22.
23.
24,
25.
26.
27.

ESNA Nut
Jam Nut
Flat Washer
Fitting

Down Valve
Orifices
Springs
Mounting Plate
Bolts

Piston

O-Ring

Back-up Ring
Spring

WO~ UL WK

[ [ ® ° L[] L] [ ] .

Pt b
N O
L] o o .

Manifold

Fitting
Counterbalance Valves
Emergency Down Valve
Lift Valve

Lift Bypass Valve

Hi Speed Valve
Steering Bypass Valve
Main Relief Valve
Steering Valve
O-Ring

Connector

Cover

Capscrew

Figure 5-8. Hydraulic Manifold (Sheet 1 of 2)



28. Spring

29. Balls

30. Ball

31. Orifice

32. Plugs

33. Drive Valve
(See Sheet 1 of 2)

34, Hex Plug

Figure 5-8. Hydraulic Manifold (Sheet 2 of 2)

5-22



(6) Remove plugs, spring and ball from back side of
manifold block.

(7) Remove plugs, spring and ball from left side of
manifold block. (2 places)

(8) Remove plugs, spring and ball from bottom of manifold
block.

(9) Remove plugs, spring and ball from front of manifold
block.

(10) Remove plugs, orifice and ball from right side of
manifold block.

(11) Remove plugs, piston and spring from top of manifold
block.

d. Cleaning and Inspection.
(1) wash the manifold in cleaning solvent to remove built

up contaminants and then blow out all passages with clean
compressed air.

(2) Inspect the manifold for cracks, thread damage and
scorings where O-rings seal against internal and external
surfaces.

(3) Wwash and dry each component and check for thread
damage, torn or cracked O-rings and proper operation.

(4) Replace parts and O-rings found unserviceable.
e. Assembly.
NOTE
Lubricate all O-rings before installation to
prevent damage to O-rings. Seat all balls in

manifold block.

(1) Install spring, piston and plugs in top of manifold
block.

(2) Install ball, orifice (use one drop of locktite #242)
and plugs to right side of manifold block.

(3) Install ball, spring and plugs to front side of
manifold block.

(4) Install ball, spring and plugs to bottom of manifold
block.

(5) Install ball, spring and plugs to back of manifold
block.

5-23



(6) Install ball, spring and plugs to left side of
manifold block. (2 places)

(7) Install orifices, spring and fittings to back and
right side of manifold block.

(8) Install emergency down valve, counterbalance valves,
main relief valve and solenoid valves to front side of manifold
block.

(9) Install spool valves to top of manifold block.
(10) Install fitting and solenoid valve.

(11) Install coils to solenoid valves.

f. Installation.

(1) Attach manifold assembly to mounting plate with bolts,
jam nut and ESNA nut. .

Note

Longer bolt and jam nut go in hole nearest
the front of the module.

Attach all solenoid ground wires with ESNA nuts.

(2) Connect Solenoid leads to terminal strip (as
previously tagged).

(3) Connect hydraulic hoses. Be certain to tighten hoses
to manifold.

(4) Operate each hydraulic function and check for proper
function and leaks.

5-18. HYDRAULIC PUMP (Figure 5-9).

a. Removal (Figure 5-9).
NOTE

If the hydraulic tank has not been drained,
suitable means for plugging the hoses should
be provided to prevent excessive fluid loss.

(1) Mark, disconnect and plug the hose assemblies.

(2) Loosen the upper right and lower left capscrews and
remove the pump assembly from the motor. Ensure not to loose
the shaft coupler.

b. Installation.

(1) Lubricate the pump and shaft coupler with general
purpose grease and attach the pump and shaft coupler to the
motor with the two long capscrews.

5-24



1. Hose Assembly
2. Hose Assembly
3. Hose Assembly
4. Capscrew

5. Pump Assembly
6. Motor

7. Shaft Coupler

Figure 5-9. Hydraulic Pump Removal

(2) Use a criss—-cross pattern and torque each capscrew a
little at a time until all 4 capscrews are torqued to 20 ft.
1bs.

(3) Unplug and reconnect the hydraulic hoses.

(4) Check the oil level in the hydraulic tank before
operating the work platform.

5-19. HYDRAULIC DRIVE MOTORS AND HUBS.

a. Removal (Figure 5-10).

"(1) Park the work platform on firm level ground then block
the wheels to prevent the work platform from rolling.

(2) Loosen the wheel lug bolts on the front corner to be
raised.

(3) Use a 1.5 ton capacity jack to raise the desired front
corner. -

WARNING

Position blocks under the raised corner to
prevent the work platform from falling if the
jack fails.

(4) Remove the wheel lug bolts and wheel.



1. Spindile

2. Locknut

3. Drive Motor
4. Shaft Key
5. Capscrew

6. Hub

7. Hub Nut

8. Wheel

9. Lug Bolts
10. Cotter Pin

“w

Figure 5-10. Drive Motor Removal

(5) Remove the cotter pin, locknut, hub and the shaft
key. '

NOTE

Before disconnecting hoses, thoroughly clean
off all outside dirt around fittings. (After
disconnecting hoses and before removing from
vehicle, IMMEDIATELY plug port holes.)

(6) Tag, disconnect and plug the hose assemblies to
prevent foreign material from entering.

(7) Remove the locknuts, capscrews and drive motor from
the yoke.

b. Installation.

(1) Refer to Figure 5-10 and position the drive motor on
the yoke and secure with capscrews and locknuts.

(2) Remove the plugs from the hose assemblies and connect
to the drive motor.

5-26



(3) Install the shaft key, hub and locknut. Torque the
locknut to 350 to 400 ft. 1lb. 1Install the cotter pin.

(4) Install the wheel with capscrews onto the hub. Torque
to 40 ft. 1b.

(5) Lower the jack and remove. Operate the drive system
and check for leaks.

5-20. WHEEL BEARINGS (Figure 5-11).

a. Removal.
NOTE

The following applies to one front wheel

(on units with one wheel drive) and both
rear wheels except the brake cylinder must
be removed on the right side. (See Paragraph
5-22/a). ,

(1) Loosen the wheel lug nuts then raise the work platform
until the tire to be worked on is off the ground.

(2) Install support blocks to prevent the work platform
from falling if the jack fails. '

Cap

Cotter Pin
Hub Nut
Washer
Bearing Cone
Hub Assembly
Grease seal
Bearing Cone
Bearing Cup
Spindle

OV~ WN

L] ° L] L) L] L] * L] . .

-

Figure 5-11. Wheel Bearings

5-27



(3) Remove the wheel lug nuts and the wheel.
(4) Remove the cap.

(5) Straighten the cotter pin then withdraw it from the
spindle and hub nut.

(6) Remove the hub nut and washer.

(7) Slide the entire hub assembly from the spindle and
place on clean surface.

(8) Remove the bearing cone and place on clean surface.

(9) Remove the grease seal thus allowing the bearing cone
to be removed.

NOTE

At this point, examine the bearing cups. If
they are smooth, shiny and free of pits or
any surface irregularities, DO NOT remove them.

(10) If the cups need replacement, remove them by tapping
around the circumference of the inside surface of the cups from
the opposite side using a long drift.

b. Installation.

(1) Position the replacement bearing cup over the opening
in the hub assembly then position the worn cup over the
replacement so that the bearing surfaces face each other. Use
the old bearing cone as a drift to work the replacement into
position by tapping evenly around the circumference.

(2) Apply a liberal coating of multi purpose grease to the
bearing surface of each cup.

(3) Pack the bearing cone with multi purpose grease and
position it within the rear bearing cup in the hub assembly
install the new grease seal again using the worn bearing cup as
a drift.

(4) Apply a thin coating of multi purpose grease to the
spindle to protect the grease seal then slide the hub assembly
onto the spindle.

(5) Pack the bearing cone with multi purpose grease and
slide it onto the spindle until it seats in the outer bearing
cup.

(6) Install the washer and hub nut. Tighten the hub nut,
while rotating the assembly, until the hub drags then back the
nut to the first slot that aligns with the cotter pin hole in
the spindle.

(7) Install the cotter pin and bend the end up over the
hub nut and the spindle.



(8) Install the cap and wheel/tire assemblies. Torgue the
lug nuts to 40 ft. lbs,

(9) Remove blocks and lower work platform to the ground.
5-21. BRAKE CYLINDER (Figure 5-12).

a. Removal.

(1) Block the wheels to prevent the work platform from
rolling when the brake is removed.

(2) Disconnect the hose assemblies and cap the opening to
prevent foreign material from entering.

(3) Remove the capscrews and lockwashers to remove the
cylinder from the chassis.

b. Disassembly.
NOTE

Prepare a clean work area on which to service
the internal parts.

(1) Remove the snap ring and withdraw the shaft and all
attached components from the cylinder barrel.

11. shaft

12. Piston

13. Piston Seal
14. Static Seal
15. Spring

16. Stop Tube

17. Hose Assembly

l. Hose Assembly
2. Capscrew

3. Lockwasher

4. Cylinder Barrel 13

5. Snap Ring

6. Head Cap 15
7. Seal

8. Seal

9. Wiper

10. Shaft Seal

Figure 5-12. Brake Cylinder



(2) Remove the head cap from the shaft then remove the
wiper, shaft seal and seals from the head cap.

(3) Unscrew the piston from the shaft and remove the
static seal. Remove the piston seal from the piston.

(4) Remove the spring and stop tube from the cylinder
barrel.

c. Cleaning and Insgpection.

, (1) Clean all metal parts in solvent and blow dry with
filtered compressed air.

_ (2) Check all thread parts for stripped or damaged
threads. .

(3) Check the bearing surfaces inside of the head cap,
outer edge surface of the piston, inside of the cylinder barrel
and the shaft for signs of scoring or excessive wear.

(4) Check the spring for cracks.

(5) Replace any parts found unserviceable.

- (6) Discard old seals.

d. Assemb and tallation.

(1) Install the piston seal on the piston then assemble
the static seal, shaft and piston.

(2) Position the spring and stop tube on the shaft
assembly. ‘

(3) Lubricate the piston seal with clean hydraulic fluid,
then install the shaft assembly in the cylinder barrel.

(4) Lubricate the seals with clean hydraulic fluid and
install on the head cap.

(5) Install the shaft seal and wiper within the head cap.

(6) Lubricate entire assembly's seals and the shaft seal
and wiper with clean hydraulic fluid then install the head cap
onto the shaft and into the cylinder barrel.

(7) Secure with snap ring.



(8) Position the brake cylinder assembly on the chassis so
that the shaft fully engages the brake disc, however the shaft
must clear the brake disc once retracted. Secure with capscrews
and lockwashers.

(9) Connect the hose assemblies.

(10) Operate the brake retract circuit and check that the
shaft clears the brake disc. Check for leaks.

5-22. STEERING CYLINDER (Figure 5-13).
a. Removal.
(1) Mark and disconnect the hose assemblies from the
fittings and immediately cap the openlngs to prevent foreign
material from entering.

(2) Remove the cotter pins and clevis pins.

(3) Remove the locknuts and capscrews to remove the
cylinder assembly.

b, Disassembly.
- (1) Remove the tie rod nuts, tie rods and the end platés.
(2) Remove the headcaps from the barrel tube.

(3) Withdraw the entire shaft assembly from either end of
the barrel tube.

(4) Remove the rod wipers, rod seals and static O-rings
from the headcaps. :

(5) Discard all the seals.

(6) Unscrew the No. 1 shaft from the No. 2 shaft and
remove the piston.

(7) Remove the piston seal and static O-ring from the
piston.

(8) Discard the static O-ring and piston seal.

c. Cleaping _and Inspection.

(1) Wash all the metal parts in cleaning solvent and blow
dry with filtered compressed air.

(2) Inspect all the threaded components for stripped or
damaged threads.

5-31



1. Rod Wiper

2. Rod Seal

3. Static O-ring
4. Piston Seal
5. Static O-ring
6. Rod Nut

7. Tie Rod

8. End Plate

9. Headcap

10. No. 2 Shaft
11. Piston

12. No. 1 Shaft
13. Barrel Tube
14. Locknut

15. Capscrew

Figure 5-13. Steering Cylinder

(3) Check the inside surface of the barrel tube for
scoring or excessive wear.

(4) Check the piston and head caps for scoring or
excessive wear.

(5) Inspect the surface of both shafts for scoring or
excessive wear.

(6) Replace all seals and O-rings.
d. Assem ol tallation.

(1) Install a replacement piston seal and static O-rings
on the piston.

(2) Install the piston on the No. 1 shaft.

(3) Thread the No. 2 shaft onto the No. 1 shaft and
tighten securely.

5-32



(4) Lubricate the piston seal and install the shaft
assembly in the barrel tube.

(5) Lubricate and install replacement rod seals and static
O-rings on the headcaps.

(6) Lubricate and install replacement rod wipers in the
headcaps.

NOTE

Install spacers on XL-19CW and XL-19C cylinder
rods only.

(7) Install the headcaps in the barrel tube.

(8) Install the end plates, tie rods and tie rod nuts and
tighten securely.

(9) Position the cylinder assembly on the chassis and
secure with capscrews and locknuts.

(10) Install the clevis pins and cotter pins.

(11) Connect the hose assemblies to the fittings.

(12) Operate the steering circuit several times throughout
its entire range of travel to expel trapped air and check for
leaks.

5-23. LIPT CYLINDER REMOVAL (Figure 5-14).

a. Removal.

(1) Block scissor linkage as per paragraph 5-5 or optional
scissors brace.

(2) Remove snap rings from cylinder pin.

(3) Remove cylinder pin and spacers from cylinder and
plates.

(4) Provide a suitable container to catch the draining
“hydraulic fluid, then disconnect the hydraulic hose and fitting
from the base of the cylinder. Immediately plug hose to prevent
foreign material from entering.

(5) Attach a suitable hoisting device and sling to the top
of the cylinder.

(6) Lift cylinder from collar.
(7) Move cylinder to a prepared work area.
b-1. Disassembly, For Threaded Rod Construction (Figure 5-15).

(1) Unscrew the gland nut and withdraw the rod tube from
the barrel tube.

(2) Unscrew the clevis from the rod tube.
5-33



YU WD

Snap Ring
Cylinder Pin
Cylinder

Plate

Cylinder Collar
Hydraulic Fitting

Hydraulic Hose
Retaining Ring
Bolt

Bearing

Cylinder Collar Pin

Bearing
Grease Fitting

Figure 5-14, Lift Cylinder Removal




(3) Withdraw the rod tube from the barrel tube.
(4) Remove the bleeder screw from the clevis.
(5) Remove the static O-ring from the clevis and discard.

(6) Remove the piston wear ring and stop ring from the rod
tube and discard.

(7) Remove the static O-ring, rod wear ring, rod seal and
rod wiper from the gland nut and discard.

(8) Do not remove the velocity fuse unless replacement is
necessary.

b-2. Disassembly, For Welded Rod Construction (Figure 5-15).

(1) Unscrew gland nut and withdraw the rod tube from the
barrel tube.

(2) Remove the stop ring and wear ring from the rod tube.
(3) Remove the gland nut from the rod tube.

(4) Remove the bleeder screw assembly.

(5) Remove the O-ring, wear ring, rod seal, and rod wiper
from the gland nut and discard.

(6) Remove the velocity fuse from the barrel tube.

c. Cleapning and Inspection (Figure 5-15).,

(1) Clean all the metal parts in cleaning solvent and blow
dry with filtered compressed air.

(2) Check the mating surfaces of the mount tube, barrel
tube and rod tube for excessive wear or scoring.

(4) Replace all parts found unserviceable.
(5) Replace all seals and O-rings.

d-1. Reassembly, For Threaded Rod Construction (Figure 5-15).

(1) Lubricate and install the static O-ring, rod wear
ring, rod seal and rod wiper in the gland nut.

(2) Install the piston wear ring and stop ring on the rod
tube.

(3) Lubricate and insert the rod tube through the bottom
of the gland nut.

(4) Lubricate and install the static O-ring on the clevis.

5-35



NV WN

L] L] L] L] L] L] L]

Piston Wear Ring
Barrel Tube
Velocity Fuse
Rod Tube

Stop Ring
Gland Nut
Static O-ring

Static. O-ring
9. Rod Wear Ring
10. Rod Seal

11. Rod Wiper

12, Bleeder Screw
6 13. Clevis Rod

Figure 5-15. Lift Cylinder Disassembly
Threaded Rod Construction

mm.&-wwr—ﬂl

] . . . * L]

Velocity Fuse 8
Barrel Tube
O-ring
Wear Ring
Rod Seal
Rod Wiper

7. Gland Nut

8. Stop Ring

9. Wear Ring

0. Rod Tube

1. Bleeder

Screw Assembly

Figure 5-15. Lift Cylinder Disassembl
Welded Rod Construction '




(5) Thread the clevis into the rod tube and tighten
securely. ‘

(6) Lubricate the inside surface of the barrel tube and
slide over the rod tube. Thread the barrel tube into the gland
nut and tighten securely.

(7) Install the bleeder screw. DO NOT tighten the bleeder
screw.

d-2. Reassembly, For Welded Rod_Construction (Figure 5-15).

(1) Lubricate and install the rod seal, wear ring, rod
wiper and O-ring in the gland nut.

NOTE

Vasoline petroleum jelly or equivalent lubricant
should be used.

(2) Place the gland nut installation rings in the grooves
in the rod tube and lubricate.

(3) slide the gland nut onto the rod tube.

(4) Remove the gland nut installation rings and install
the stop ring and wear ring in the rod tube.

NOTE

Wear ring is to be installed in groove nearest
the end of rod tube.

(5) Lubricate the rod tube and install in the barrel
tube.

(6) Thread the gland nut onto the barrel tube and tighten
securely.

(7) Install the Bleeder screw assembly.
(8) Install the velocity fuse into the barrel tube port.
e. Installation (Figure 5-14).
NOTE

Lubricate the cylinder pin with hydraulic
fluid prior to installation.

(1) Slide the 1lift cylinder into the cylinder collar.
(2) Connect the hydraulic fitting and the hydraulic hose.

(3) Raise the plates to align with the cylinder and
install the cylinder pin.

(4) Install the'snap rings to each end of the cylinder
pin.



(5) Operate the hydraulic lift circuit with the bleeder
screw (Figure 5-18) loose to allow trapped air to escape the
lift cylinder. Once hydraulic fluid flows continuously from
bleed port, tighten the bleeder screw. Check for leaks.

(6) Test with weight at rated platform load to check
system operation.

5-24. ELECTRIC MOTOR (Figure 5-16).
NOTE

Brush replacement is necessary if the brushes
are damaged or excessively worn. Replace when
Brush length is 5/16 inch. When replacement is
needed, replace all brushes.

a. Removal and Disassembly.

(1) Remove the acorn nuts and lockwashers from the motor
tie-bolts.

(2) Tap gently on the brush housing to separate the brush
housing and brush plate assembly from the motor housing and
armature.

(3) Remove the brush plate from the brush housing.

(4) Remove the brush screws and locknuts. Remove the
brushes.

NOTE

Ensure that the brush springs and armature
bearing spring are not lost when disassembling
the brush housing and brush plate assembly.

b. Reassembly.

(1) Attach the brushes and tighten the brush screws and
nuts. '

(2) Ensure that the brush springs are in proper position.

(3) Slide the brushes completely into the brush guides.
Retain brushes by sliding a round wooden toothpick or small
dowel through the retainer holes provided in the brush guides
and brush plate. ‘ o

c. Installation.

(1) Slide the brush housing over the motor tie bolts
against the motor housing. Ensure that the key on the brush
housing engages the slot in the motor housing.

(2) Position the tie bolt insulator tube so the brush
wires will not contact the motor tie rods.



1. Acorn Nuts
2. Lockwashers
3. Tie Bolts :

4. Brush Housing /Q%y/’ 10. Brush Guides
5. Brush Plate é?' 11l. Retainer Holes

6. Brush Screws 12. Locknuts

7. Brushes 13. Tie Bolt

8. Brush Spring Insulator Tubes
9. Armature Bearing Spring ' 14. Armature Bearing

Figure 5-16. Electric Motor

NOTE

When performing step C-1 ensure that armature
bearing spring is positioned properly
in armature bearing.

(3) Slide the brush plate assembly into the brush housing
and onto the armature bearing. Ensure that the brush plate
aligning pin properly engages the aligning hole in the brush
housing.

(4) Install the lockwashers and acorn nuts.

(5) Pull out the brush retainers (toothpicks).

5-39



SECTION VI

DIAGRAMS

6-1. CONTENT. This section contains electrical diagtams,
hydraulic power diagrams, and associated information for
maintenance purposes.

6—-2. USE. The diagrams are to be used in conjunction with
Table 5-2 TROUBLESHOOTING. They allow understanding of the
-make-up and functions of the systems for checking, tracing, and

fault-finding during trouble analysis.

6-3. INDEX OF DIAGRAMS. The diagrams appear in the foliowing
order:

Figure 6-1. Electrical Diagram.

Figure 6-2, Hydraulic Diagram.
6-4. DIAGRAM LEGENDS. The components that comprise the

electrical and hydraulic systems are given a reference

designation and are explained as to location and function in the

following tables:

Table 6-1. Electrical Diagram Legend.

Table 6-2. Hydraulic Diagram Legend.

TABLE 6-1. Electrical Diagram Legend.
REFERENCE
DESIGNATION | NAME FUNCTION LOCATION
B Motor, Electric | Provides power Front Center of
' to Drive Module.
Hydraulic Pump.
BT Batteries To store energy | Two per side
6 volts to power work rear of Module.
platform.

CR1 Motor Relay Connects Right front of

and Batteries Module.

CR2 to Motor.

D1 Diode Provides power Between T1 and
to Motor Relays | T2 on Fanning
when Steer Strip.

Switch is
activated
RIGHT.




TABLE

6-1. Electrical Diagram Legend - Continued

REFERENCE
DESIGNATION

NAME

FUNCTION

LOCATION

D2

D3

D4

D5 .

D6

Fl

HN

Diode

Diode

Diode

Diode

Diode

Fuse, 15 AMP

Alarm, Down

Provides power
to Motor Relays
when Steer
Switch is
activated

LEFT.

Provides power
to Motor Relay
when Lift and

Drive Switches
are activated.

Provides power
to Steering
Bypass and
Speed Range
Switch when
Drive Switch
is activated
FORWARD.

Provides power
to Steering
Bypass and
Speed Range
Switch when
Drive Switch
is activated
REVERSE,

Provides power
to Steering
Bypass and
Speed Range
Switch when
Lift Switch is
activated UP.

Provides over-—
load protection
for the Control
Circuit.

Provides warn-
ing sound when
deck 1is
lowering.

Between T3 and
T2 on Fanning
Strip.

Between T2 and
T5 on Fanning
Strip.

Between T4 and
TS on Fanning
Strip.

Between T6 and
T5 on Fanning
Strip.

Between .T7 and
T5 on Fanning
Strip.

Left front of
Module.

Left front of
Module.




TABLE 6-1. Electrical Diagram Legend — Continued.
REFERENCE
DESIGNATION | NAME FUNCTION LOCATION
L1 Solenoid Shifts Steer Right end of
(coil) Valve to RIGHT Spool Valve
turn position. mounted on left
top of Manifold
Block.
L2 Solenoid Shifts Steer Left end of
(coil) Valve to LEFT Spool Valve
turn position. mounted on left
top of Manifold
Block.
L3 Solenoid Shifts Drive Left end of
(coil) Valve to Spool Valve
FORWARD mounted on
position. right top of
Manifold Block.
L4 Solenoid Closes Steer- Top left of
(coil) ing Bypass front of
Valve. Manifold Block.
L5 Solenoid Shifts Drive Right end of
(coil) Valve to Spool Valve
REVERSE mounted on right
position. top of Valve
Manifold.
L6 Solenoid Opens Lift Top right Coil
(coil) Valve. on front of
Manifold Block.
L7 Solenoid Closes Lift Bottom Center
(coil) Bypass Valve. Coil on front of
Manifold Block.
L8 Solenoid Opens Down Center of bottom
{coil) Valve. of Manifold
Block.
L9 Solenoid Closes High Top center Coil
Speed Valve, of front of
Manifold Block.
S1 Switch, Control Circuit|{ On Control Box
Guarded shut off. right front.
Emergency Stop.




TABLE 6-1. Electrical biagram Legend - Continued
REFERENCE
DESIGNATION | NAME FUNCTION LOCATION
S2 Switch, Key Supplies power On Control Box
Mode to Lift, Drive side.
and Steer
switch.
S3 Switch, Lift Supplies power On Control Box
to Lift or left center.
Lower Valve
Solenoids.
S4 Switch, Steer Supplies power On Control Box
to Steer Valve left rear.
Solenoids.
S5 Switch, Drive Supplies power On Control Box
to Drive Valve right rear.
Solenoids.
Sé6 Switch, Speed Supplies power On Control Box
Range to High Speed left front.
Valve
Solenoids.
s7 Switch, Supplies power Left front of
Chassis Lift to Lift or Module,
Lower Valve
Solenoids.
S8 Switch, Opens Lift Near left side
Platform Valve Solenoid Roller Track at
Height Limit Circuit when center of work
, Deck is fully platform.
elevated.




TABLE 6-~2. Hydraulic Diagram Legend
REFERENCE
DESIGNATION | NAME FUNCTION LOCATION

ASSY1 Duplex Pump Supplies On Electric
hydraulic oil Motor at left
flow for Lift, front of Module.
Drive, and
Steer.

cvl Check Vvalve Prevents oil Bottom front of
of both left side of
sections of Manifold Block
Pump from
combining.

Ccv2 Check Vvalve Prevents o0il Top left of
of both front of
sides of Pump Manifold Block.
from combining.

Ccv3 Check Valve Prevents oil Top center of
from flowing back of Manifold
back through Block.

Lift Valve.

Cv4 Check Valve With platform Back center of
down prevents bottom of
0il from flow- Manifold Block.
ing to Tank in
HIGH speed.

Cv5 Check Vvalve Allows Steering|{ Outer center of
Valve to func- left side of
tion at a Manifold Block.
higher pressure
than drive.

CYL1 Cylinder, Provides force Center front of

Steering to turn front Chassis.
Wheels.
CYL2 Cylinder, Stops Machine Right rear side
Brake from moving of Chassis.
while parked.

CYL3 Cylinder, Provides force Inside the inner

Lift to 1ift Plat- Scissors Frame
form. Weldments.

FL1 Filter Filters oil Right front of

returning to
Tank .

Module.

6-5



TABLE 6-2. Hydraulic Diagram Legend - Continued
REFERENCE
DESIGNATION| NAME FUNCTION LOCATION
MOT1 Drive Motor Provides trac-— on left front
tive effort for| Steering
work platform. Spindle.
MOT2 Drive Motor Provides trac- On right front
(Optional On tive effort for| Steering
Some Models) work platform. Spindle.
ORF1 Orifice, Delays the Bottom right of
Brake engagement of back of Manifold
the Brake Block.
Cylinder Shaft.]| surface.
ORF2 Orifice, Controls the Center of back
Lift platform rate of Manifold
of descent. Block.
SVl Valve, Provides o0il to} Bottom center of
Shuttle Brake Cylinder right side of
when either Manifold Block.
Drive FORWARD
or REVERSE are
actuated,
V1 Valve, Provides Left top of
Steer directional Manifold Block.
control for
Steering
Cylinder.
V2 valve, Prevents Right top of
Counterbalance machine from front of
FORWARD running away on| Manifold Block.
slopes and
cushions stops.
V3 Valve, Prevents Right bottom of
Counterbalance machine from front of
REVERSE running away on| Manifold Block.
slopes and
cushions stops.
V4 Valve, Provides Right top of
Drive directional Manifold Block.
control of oil
for drive
functions.
V5 Valve, Locks Lift Inside each Lift
Velocity Fuse Cylinders if Cylinder Port.
lines break.

6-6



TABLE 6-2. Hydraulic Diagram Legend - Continued
REFERENCE
DESIGNATION | NAME FUNCTION LOCATION
V6 Valve, Prevents oil Top left of
Steering from bypassing Manifold Block.
Bypass while driving '
and lifting.
v7 valve, Provides o1l Top right Coil
Lift flow to Lift on front of
Cylinders. Manifold Block.
v8 Valve, Prevents oil Top center Coil
High Speed from bypassing on front of
while driving Manifold Block.
and lifting.
Vo Valve, Prevents oil Bottom center
Lift Bypass from bypassing Coil on front of
while 1lifting. Manifold Block.
V1o Valve, Provides manual} Bottom center
Emergency means of allow-}| of front of
Lowering ing 0il to flow| Manifold Block.
from Lift Cyl-
inders to Tank.
Vil Valve, Allows o0il to Center of bottom
Down flow out of of Manifold
Lift Cylinders Block.
to Tank.,.
RV1 Valve, Provides over Left front of

Main Relief

pressure pro-
tection to
Pump.

Manifold Block.

6-7



FJINGONW !
_ a|avo
o1810373 1 TOULNOD
(] ) [ ¥] — [2uiN
® P RC A
i —_* 18/ 1HM
2004 dNY 01 3 P
o 2 EFLJBa_ ‘)
i
—a A

]

ri s — [
€ digl X " o e 2 s 2 e . . st o 2 e 2 @ e} @
' ]
”” Vo HOLMS /_

T A v dois
0D 03345 :o_”<..< 3:: o1 - Aonapuawa |
N 1.m - T ] '8 _
7100 NMOT /\r 81 L poom—y | ALHM ¢ '
05 $6VaAE LI /" 77 s 11 |1 3078 T w00 —e—pmrrs n
To5 an /"1 L el T " en . ©8 Tjgn 1
. ry M I 440
65 seuaATE N/ > FT T anmsa ROLIRS
. L]
965 Sevard oNIMIALIs N /> ¥ L grr e Y op MOLIMS s

7105 GEVAEOT \/ " €1 Y Tea} T JONVEO, GuvmuOd L _
. ] ¥ | A | ]
«zuﬁuvnuumapMkaWEa;/\r 3l ¢ TR | ve/mus] 1437 § .
"AVER| LUVLS BOLOW -/ F8D E e b 7 vs NOLIMS _
W03 U ¥33is /\r ™ B I—{wasup Thow CEETE “

didlrs t
ONINNY ! -7 _
]
)

Figure 6-1. Electrical Diagram

6-8



£1A0

NO078 IATVA

3L Av

m W SYOLOW 3AI¥Q M w

- - -
YAD
Nmoa Nmoa | my !
o Hbe AaWasSY
orA " 88vdAg| 6A d a3ads ...IM_E.II.
LLA
“ 1417 p 8A IH | _
1 S € L !
I BAH oo w m v
“ ' ZAD ;
| z440 ! : -
v | 4411 & Yo% |
! 43113y
SSVdAS LAD
" ZA A | Naals NIVW _ I
d / _
EAD g 4 i MHUTL
VA aAlNa WA ril!lL
— VAL IEIES JWNWWMﬁ
t440 433ls
- !
] i
|||||| | _ — _ JEt
N b S = I
€A i ke ZA .
J VAS |
£1A0 - * u
' -=! [P .
— . CIAD 1
T . 1149 |
B B —— ; R
H3IANITAD
INVYE

3001 to 3592 and 5001 to 5161

XL-19C & XL-19CW,

Figure 6-2, Hydraulic Diagram (Sheet 1 of 3)
Serial Nos.



£1AD

HO078 FATVA

zmpagAmv

A8NISSY

1|: . - ;
¥AD
| _Nmoa NMO r > !
S | EE
OLA > AV e
LA | S$SVdAE| 6A o azads
| 1417 |/ 134 )
| 3 S
| bAU - oo
|
| T4H0 |
\mA D Lan Lo for
! - Scvdag d3ay
| LA oA | NiEals NIVW
d U o z
‘ SAD 4
| A anua
. — Lz L
SA ) ]
w 1440 ["EEIL
05~ s l
1 ] e -———
R ] ¢ ---——- ! o ulv......_ !
! _\O/_ 1
eA i i I zZA
JowAs
£TAD . —
L . -t L
2IAD _
=] : [iaso]
3 ;
. . . . N .43ANITAD
'EENES
HIANITAD
ENTE
SUIANITAD
14 IIMHHW SUOLON 3AING m Wlll

Figure 6-2. Hydraulic Diagram (Sheet 2 of 3)

XL-19C & XL-19CW,
3593 to Current and 5162 to Current

Serial Nos.

6-10



6-11

f L

R4 A.v

NO078 BATIVA

— - R
ona | ANaW3BSY
\v O A | Va3es ~gnnd
A “ s8vaid]en g or 13 | ©|| _
" =Rl
H ! TAD ; |
I FTT | 4 _
\mm poHn o= AarTay A i _
" " Wl WL gl !
i P | @L _
_BAD ¢_ i !
| 7 3AIMQ A (A
— L -
o o o GHIEDXP =X
yaais
IGET - AN
S j R i e !
£IAD £IAD £IAD
Z40 '
: ~ 1142 _
.¥IGNTIAD

: - - H3BLE
HIONITAD
aNvue
SYIANITAD SUIONITAD , ,
i) o SUOLON RAIBA

Figure 6-2, Hydraulic Diagram (Sheet 3 of 3)
XL-24C




SECTION VII

ILLUSTRATED PARTS BREAKDOWN

7-1. INTRODUCTION. This section lists and illustrates the
replaceable assemblies and parts of the XL-C Series Work
Platform, as manufactured by UP-RIGHT INC,

7-2. EXPLANATION OF COLUMNS IN ILLUSTRATED PARTS BREAKDOWN.

7-3. FIGURE AND INDEX NUMBER COLUMN. The figure and index
numbers correlate each parts list to its appropriate
illustration. The first number in this column on each page of
listings indicates the figure number of the associated
illustration. The following numbers, preceded by a dash,
correspond to the index numbers of each part on the
illustration.

7-4. PART NUMBER COLUMN. This column contains the
manufacturer's part number for each item listed.

7-5. DESCRIPTION COLUMN. This column contains the
manufacturer's nomenclature for each assembly or part. Each

part description is indented to show relationship. Reference to

next higher assembly or detail parts breakdown follow the
description where applicable.

7-6. QUANTITY REQUIRED COLUMN. This column contains the
quantity required for each assembly in the higher assembly and
for each detail part in an assembly.

7-7. ABBREVIATIONS. The following abbreviations are used in
this Section.

AC. +v o o« o« o o e « o o o o o« Alternate Current
AMP . + « « « « « « « « « « o Ampere

ASSY. + ¢« « o ¢« s+ o +« s « « - Assembly

BUTT. . « « « ¢ « o« o« o« o « « Button

DCe @« o« « « e« « o « o« o o o o Direct Current
DIA . ¢ ¢« « o ¢« o o o « . « Diameter

FTe o ¢ o o e o o o o o . « Feet

GA:. ¢ ¢ o o o o . Gauge

HD. ¢ o o ¢ o o . Head

HEX ¢ o« ¢ ¢ o « o . o . » o+ Hexagon

HH. « <« « « « « & . Hexagon Head

HHC . . « « « =« « « o« « « « - Hexagon Head Cap
HP. . < « 2 e « « « « « » « o Horse Power

HWH . . « « « « « « « « «.. . Hexagon Washer Head
LBS « « « « « « « « « « « o « Pounds

LG:e o « o o « o « a « « o « o Long

LH. & ¢ v« ¢ « o o o « o o« « o Left Head



MACH.
NHA .
NPT .
RD. .
REF .,
RH. .
SLFTP
socC .
UNC .
UNF .
v .
VAC .
vDC .
W . .

° L] L) (] °

Machine
Next Higher Assembly
Standard Pipe Thread
Round

Reference

Right Hand

Self Tapping

Socket

Unified National Course
Unified National Fine
Volt

Volts Alternate Current
Volts Direct Current
With

7-2



~A N T

-3

Figure 7-1. Work Platform, XL-19C




ITEM

PART

DESCRIPTION

QTy

7-1

61800-000-00

No Number

No Number

No Number

61804-000-00

61833-000-00

| WORK PLATFORM, XL-19C . .

e

. CHASSIS ASSEMBLY. . . . .

s

(See Figure 7-4)

SCISSORS ASSEMBLY . . .

(See Figure 7-19, 7-20,

7-21)

-

FOLD DOWN GUARDRAIL INSTALLATION.

(See Figure 7-22)

CONTROLLER ASSEMBLY . .
(See Figure 7-25)

DECAL KIT INSTALLATION.
(See Figure 7-26)

-

.

7-4



N/




ITEM

PART

DESCRIPTION

QTy

61850-000-00

No Number
No Number

No Number

61804-000-00

61855-000-00

. CHASSIS ASSEMBLY. . .
(See Figure 7-5)

« SCISSORS ASSEMBLY . . .
(See Figure 7-17)

to 5030)

Current)

. CONTROLLER ASSEMBLY . .
(See Figure 7-25)

. DECAL KIT INSTALLATION,
(See Figure 7-27)

°

. FOLD DOWN GUARDRAIL INSTALLATION.
(See Figure 7-24 Serial 5031 to

®

WORK PLATFORM, XL-19CW. . . . . . . .

. FOLD DOWN GUARDRAIL INSTALLATION. .
(See Figure 7-23 Serial No. 5001

°




' (./
(']

& 0 Yz
ANE 5

U/ EID/ET,
) »/' Mwﬂﬂé‘w b%

= (N 4
-y [t y]




ITEM

PART

DESCRIPTION

QTy

61950-000-00

No Number
No Number
No Number
61804-000-00

61953-000~-00

WORK PLATFORM, XL-24C ., .,

CHASSIS ASSEMBLY. . . .
(See Figure 7-5)

SCISSORS ASSEMBLY . .
(See Figure 7-18)

FOLD DOWN GUARDRAIL INSTALLATION.

(See Figure 7-24)

(See Figure 7-25)

DECAL KIT INSTALLATION,
(See Figure 7-28)

®

. CONTROLLER ASSEMBLY « &« o ¢ o « «




Assembly, XL-19C

7-4,., Chassis

Figure



PART

DESCRIPTION

QTy

No Number

11254-032-00
11240-006-00
11248-006—00
61715-000~00
61753-000-00

No Number

15793-001-00
15793-002-00
15793-004-00
15793-003-00
No Number‘

29859-001-00
29859-003-00
29860-000-00
11709-016-00
11248-003-00
29925-000-00

No Number
No Number

No Number

61805-000-00
No Number

10112-000-00
27877-005-00

CHASSIS ASSEMBLY, XL-19C. . .

SCREW, HHC 3/8-16 UNC GR5 x
WASHER, Flat 3/8 DIA. . . .
LOCKNUT, HEX 3/8-16 UNC . .
FRAME WELDMENT. . . « « .« .
WAND, Platform Height . . .

SWITCH ASSEMBLY, Limit. . .
(Telemecanique)

® BODY ' Switch L L Ll L] ® ® ®
. HEAD, Switch. . . . . . .
. o SWITCH ® L L L L4 . L] ? L] L]

L] LEVER e L] ® * ® L e * L L

®

SWITCH ASSEMBLY, Limit (Denison).

. SWITCH, Limit . . . . . .
e o SWITCHe o o o « o o « &
. ACTUATOR. .+ + « « « « . .
SCREW, RD HD MACH 10-24 UNC
LOCKNUT, HEX 10-24 UNC x 2.
CONNECTOR « + o « o o o o &

FRONT STEERING ASSEMBLY . .
(See Figure 7-6)

DRIVE MOTOR/WHEEL ASSEMBLY.
(SEE FIGURE 7-8)

MODULE ASSEMBLY (See Figure

HOSE KIT/INSTALLATION . . .
(See Figure 7-20)

REAR WHEEL AND HUB ASSEMBLY
(See Figure 7-13) ‘

CHARGER, Battery. . « « .« .

. DIODE ASSEMBLY. ¢ « o o &

REF




ITEM

PART

DESCRIPTION

QTY

No Number

27877-006-00
27877-007-00
27877-023-00
10112-001-00
11829-006-00

11248-004-00

CHASSIS ASSEMBLY, XL-19C (Cont'd)

. °

FUSE. .
AMMETER
. LENS,

TIMER,

L] L ° ®
[ [ e °

16 Hour.

e

. BOLT, Carriage 1/4-20

. SCREW, HEX 1/4-20 UNC

°

' REF

NN R e =N




Figure 7-5. Chassis Assembly, XL-19CW & XL-24C

7-12



ITEM

PART

DESCRIPTION

QTY

No Number

11254-032-00
11240-006-00
11248-006-00
6185?—000—00
61753-000-00

No Number

15793-001-00
15793-002-00
15793-004-00
15793-003-00
11709-016-00
11248-003-00
29925-000-00

No Number

No Number

$61961-000-00
No Number

10112-000-00
27877-005-00
27877-006-00
27877-007-00
27877-023-00
10112-001-00

CHASSIS ASSEMBLY, XL-19CW & XL-24C.

- SCREW, HHC 3/8-16 UNC GR5 x

WASHER, Flat 3/8 DIA. . . .
LOCKNUT, HEX 3/8-16 UNC . .
FRAME WELDMENT. . . . . . .
WAND, Platform Height . . .

SWITCH ASSEMBLY, Limit., . .
(Telemecanique)

. BODY, Switch. « o « « « &
. HEAD, Switch. . . . . . .
e SWITCH. v v ¢ o o o « .
CLEVER « v ¢ o o o o o o &
SCREW, RD HD MACH 10-24 UNC
LOCKNUT, HEX 10-24 UNC x 2.
CONNECTOR + o v v « o o « &

FRONT STEERING ASSEMBLY . .
(See Figure 7-7)

MODULE ASSEMBLY (See Figure

HOSE KIT/INSTALLATION . . .
(See Figure 7-21)

REAR WHEEL AND HUB ASSEMBLY
(See Figure 7-14)

CHARGER, Battery. . « + « &
. DIODE ASSEMBLY. &« ©o « « o
e« FUSE. ¢ ¢ o o o« ¢ o o o o«
o« AMMETER ¢« o o ¢ ¢ o o o o
o o LENS., & ¢« &« ¢ « o & . e

. TIMER, 16 Hour. . « .« . .

REF

@

L N <

H NN
k-

st

-

N N

-




ITEM PART DESCRIPTION QTyY

7-5 No Number CHASSIS ASSEMBLY, XL-19CW & XL-24C. . . . REF
(Continued)
=15 11829-006-00 . BOLT, Carriage 1/4-20 UNC x 3/4 . . . . 2

-16 11248-004-00 « SCREW, HEX 1/4-20 UNC . . . & &« o « . . 2

7-14



=y
. o
N P
1 v . 5
! b o 7
i : . %
N l . ", ("i -~ -, l- ",o

Figure 7-6. Front Steering Assembly, XL-19C



ITEM

PART

DESCRIPTION

QTy

No Number

11248-006-00
11240-006-00
15795-001-00

61715-000-00

11782-008-00
27931-032-00
61712-000-00
61713-~000-00
11753-012-00
11940-006-00
12802-000-00
12802-008-00
12802-014-00
27931-029-00
60741-000-00
61731-000-00

11752-016-00

STOD. . . .

FRAME WELDMENT,

(See Figure 7-4)

BEARING, Thrust

BEARING ., .

YOKE, (Not Shown)

YOKE' Ll L] °

PIN, Cotter

° °

FITTING, Elbow.

*

CYLINDER, Steering.

. END PLATE
. SEAL KIT.
BEARING . .

PIN . . . .

FRONT STEERING ASSEMBLY,

. WASHER, Flat 3/8 DIA.

. LOCKNUT, HEX 3/8-16 UNC .

STEERING LINK WELDMENT.

PIN, Cotter (Not Shown)

XL-19C

REF

REF

HOk =N W OH R NN

N oW

N




19,20, 21

22,23

Figure 7-7. Front Steering Assembly, XL-19CW & XL-24C

7-17



ITEM PART DESCRIPTION QTY
7-7 | No Number FRONT STEERING ASSEMBLY, XL-19CW &. REF
XL-24C

-1 60741-000-00 e PIN ¢ 4 ¢ 6 6 ¢ ¢ o ¢ o o o o 3
-2 | 27931-032-00 . BEARING, Oilite . . . + o« o . . 5
-3 11753-012-00 . PIN, Cotter 1/8 x 1-1/2 . . . . 9
-4 | 61731-000-00 o« STEERING LINK & & o ¢ o o o o & 2
-5 | 11248-006-00 . NUT, 3/8-16 UNC ESNA. . . . . . 4
-6 61859-000~-00 . CYLINDER, Steering. . . . . . . 1
12802-014-00 o « SEAL KIT: & 4 ¢ ¢ ¢ ¢ o o o & 1
-7 | 11940-006-00 « FITTING ¢ ©¢ ¢ o« o o « « o« o o 2
-8 | 61860-000-00 . STEERING LINK WELDMENT, . . . . 1
-9 | 61863-000-00 « GUIDE ¢ ¢ & ¢ o o o o« o & o o & 1
-10 | 11252-008-00 . SCREW, HHC 1/4-20 UNC x 1 . . . 4
-11 | 11240-004-00 « WASHER, 1/4 . ¢« ¢ ¢ ¢ ¢« o« o o« & 4
-12 | 11248-004-00 . NUT, 1/4-20 UNC ESNA. . . . . . 4
-13 | 11254-012-00 . SCREW, HHC 3/8-16 UNC x 1-1/2 . 4
-14 | 11240-006-00 « WASHER, 3/8 . v v ¢ ¢ « o o« o & 4
-15 | 13336-011-00 . FITTING,ﬂGrease 1/4-28 UNF. . . 2
-16 | 61857-000-00 . FRAME WELDMENT (See Figure 7-5) 1
-17 | 11248-006-00 . LOCKNUT, HEX 3/8-16 UNC . . . . 2
-18 | 11240-006-00 . WASHER, Flat 3/8 DIA. . . . . . é
-19 | 11782-008-00 - BEARING, Thrust . . . . . ... 2
-20 | 27931-032-00 « BEARING . 4 & o 2 o o ¢ o o o 2
-21 | 15795-001-00 « STUD:. « o o o o o o o o o « o « 2
-22 | 61712-000-00 . YORKE, (Not Shown) . . . . . . . 1
-23 | 61713-000-00 « YORE. & « « . . ; C e e e e e s 1




N .-
N\
\
X
\Y
\Y
’ //
V4 \.
7
.
\v g o
;
p y
;

Figure 7-8. Drive Motor/Wheel Assembly, XL-C Series

7-19



P m——— ez
ITEM PART DESCRIPTION Qry
7-8 | No Number DRIVE MOTOR/WHEEL ASSEMBLY, . . . . . REF
XL-C Series

-1| 60737-000-00 T L 1
-2| 61826-000-00 . WHEEL ASSEMBLY. . . . . + . . « . . 2
-3| 14122-001-00 . BOLT,‘Wheel e e o e e e e e e 5
-4 11753-012-00 . PIN, Cotter « . . . « ¢ « ¢« « « . . 5
-5| 61817-001-00 . MOTOR, Drive. . . & « &« « ¢ « . . . 1
'61817-010-00 e« « SEAL KIT: & ¢ o « o o o o« o o o 1

—6‘ 12795-002-00 . « NUT, castle 1-14 UNF. . . . . . . 1
-7| 11256-018-00 . SCREW, HHC 1/2-13 UNC x 2-1/4 . . . 8
-8| 61814-000-00 . SPINDLE WELDMENT RH, Single Wheel . 1

Drive Machines Only, (Not Shown)
05078-000-00 . CAP, Dust (Not Shown) . . . . . . . 1
© 11274-016-00 . NUT, Slotted HEX 1-1/4 UNF. . . . . 1
(Not Shown)

11239-016-00 . WASHER, Flat 1 DIA ASTM (Not Shown) 1
05100-001-00 . HUB (Not Shown) . . ; © o o o s e 1
11776-004-00 . « CUP, Bearing (Not Shown). . . . . '2
11775-011-00" | . CONE, Bearing (Not Shown) . . . . . 2
05104-000-00 . SEAL, Grease (Not Shown). . . . . . 1
05105-000-00 . NUT, Lug (Not Shown). . . « . . . . 5

-9] 11248-008-00 . LOCKNUT, HEX 1/2-13 UNC . . . . . . 8
-10] 11941-013-00 . FITTING, Straight . . . . . . . . . 4
-11] 11932-003-00 | . FITTING, E1bOWe ©« « « « o ¢ i o« o 2

7-20



Figure 7-9. Module Assembly, XL-C Series



Figure 7-10. Hydraulic Manifold Assembly,
XL-19C Serial Nos. 3001 to 3592 and
XL—-19CW Serial Nos. 5001 to 5161
(Sheet 1 of 2)
7-23



Figure 7-10. BHydraulic Manifold Assembly,
XL-19C Serial Nos. 3001 to 3592 and
XL-19CW Serial Nos. 5001 to 5161
(Sheet 2 of 2)

7-24



ITEM

PART

DESCRIPTION

Qry

61803-000-00

15763-000-00
15760-001-00
13888-007-00
29925-000-00
15760-000-00
15760-001-00
13888-007-00
61821-000-00
11254-036-00
11254-032-00
11941-001-00
61820-000-00
15900-000-00
13888-059-00
13888-058-00
11248-006-00
15764-000-00
15762-001-00
15764-002-00
13888-057-00

'13888-056-00

60388-000-00
13888-057-00
13888-056-00

HYDRAULIC MANIFOLD ASSEMBLY, XL-19C

Serial Nos.

3001 to 3592

and 5001 to 5161 (See Figure 7-9

for NHA)

VALVE, Solenoid, Steering .

» COIL ® e e e e & e e
e O‘RINGQ ° e e o e e

CONNECTOR, Cable. . .

VALVE, Solenoid, Drive.

« COIL. ¢« o ¢ o o « &
e« O-RING. ¢ o« o o « .
BRACKET . ¢« o & o « &«
SCREW, HHC 3/8-16 UNC
SCREW, HHC 3’/8416 UNC
FITTING, Straight . .
VALVE, Manifold . . .
VALVE, Counterbalance
» O-RING, Small . . .
« O-RING; Large . . .
LOCKNUT, 3/8-16 UNC .
VALVE, Solenoid, N.C.
e« COIL:. ¢ ¢ ¢ o o o @
. POPPET, N.C.. . . =
« O-RING, Small . . .
. O-RING, Large . . .
VALVE, Cartridge,
. O-RING, Small . . .

- O"'RI NG' Large - e o

L d

*

Emergency

REF

e T e N e e L N N T o N S T T T T U C R R U Y

T
N
)]



ITEM

PART

DESCRIPTION

Qty

61803-000-00

15762-000-00
15762-001-00
15762-002-00
13888-057-00
13888-058-00
603950~-000-00
13888-057-00
13888-056-00
11248-047-00
1124b-006—oo
05133-000-00
15919-000-00
11934-003-00
11941-005-00
12004-002-00
12004-008-00
61819-000-00
12004-004-00
61728-000-00
05135-000-00
15799-000-00
13987-005-00
61820-000-00
12004-006-00

HYDRAULIC MANIFOLD ASSEMBLY, XL-19C
XL-19CW, Serial Nos. 3001 to 3592
and 5001 to 5161, (Continued)

.‘VALVE, Solenoid, N.O. ¢« &« ¢ « o &

e « COILe o o o o o o o o o o o o o

e o« POPPET, N.Oee ¢ ¢ o o o o o o o

« « « O-RING, Small « « o o ¢ ¢ o &

« « « O-RING, Large . . « « o o« o o

. VALVE, Cartridge, Relief. . . . -.

e o« O-RING, Small « o o« « ¢ o o s o

. » O-RING, Large . N

. NUT, Jam 3/8-16 UNC . « « o o o =

. WASHER, Flat 3/8 DIA. . ¢ « « o =

« SPRING. « « & o « o o o o o « o &

. ORIFICE ; c e o o o s s o & s e o

. FITTING, El1bOW: o & « « o o s o o

L ] FITTING’ Straight L] L] L] L - * L3 -

. 4. PLUG. * . L ] L] L . ° L L - * L] L] -

. PLUG L] - . L] L] L] ° ° ° L4 L] . ° (] L]

. PISTON ASSEMBLY « o « « o o o o
e PLUG: v « o o o o o ¢« o o o o o«
CORIFICE v o o o o o s o o o « o »
. BALL, Steel 5/16 DIA. « « + . . .
S SPRING. + ¢ v v o o o o o o v o &
& SPRING. « v o o o o o o o o o o &
. BALL, Steel 7/16 DIA. . « « « « .

- PLUG. e . e . . - ° ° . - L] . - o

REF

o e W

N e e e

16

N W b = Y e e

ot




33

19

Figure 7-11. Hydraulic Manifold Assembly,
XL,—19C Serial Nos. 3593 to Current and
XL-19CW Serial Nos. 5162 to Current
(Sheet 1 of 2)



Figure 7-11. Hydraulic Manifold Assembly,
XL-19C Serial Nos. 3593 to Current and
XL-19CW Serial Nos. 5162 to Current
(Sheet 2 of 2)

7-28



ITEM

PART

DESCRIPTION

QTyY

61847-000-00

15763-000-00
15760-001-00
29925-000-00
15760-000-00
15760-001-00
61821-000-00
11254-036-00
11254-032-00
11941-004-00
63218-000-00
15900-000-00
11248-006-00
15764-000-00
15762-001-00
60388-000-00
15762-060—00
15762-001-00
60390-000-00
11248-047-00
11240-006-00
05133-000-00
15919-000-00
11934-004-00

HYDRAULIC MANIFOLD ASSEMBLY, XL-19C & .
XL-19CW, Serial Nos. 3593 to Current
and 5162 to Current (See Figure 7-9
for NHA)

. VALVE, Solenoid, Steering . . . . . .

e « COIL. &« o o o « o « 2 o o o o o o =

. CONNECTOR, Cable. . ¢ ¢ ¢« ¢ ¢ o o « =«

. VALVE, Solenoid, Drive. . . . « « « &«

e « COIL. ¢ ¢ o ¢ o o o o o o o o o o @

 BRACKET . v v o v v o o v o o o o « .

. SCREW, HHC 3/8-16 UNC x 4-1/2 . . . .

. SCREW, HHC 3/8-16 UNC x 4 . . . . . .

. FITTING, Straight « o« ¢« ¢ & o ¢ ¢ «

. VALVE, Manifold . « « & « ¢ « « « o .

. VALVE,'Cbunterbalance c s s. 6 s = o+ e

. LOCKNUT, 3/8-16 UNC « &« « « o « « o« &

L VALVE' SOlenOid, NQCQ ° . o ° ® ® ° ®

. - COIL . @ * ® L] 3 * . ° ° L3 . - @ e o

|. VALVE, cartridge, Emergency Down. . .

- VALVE, Solenoid, N.O. ¢ ¢ ¢ o ¢ o o @
e e COIL. 4 e e e e e e e e e
. VALVE, Cartridge, Relief. . . . . . .
. NUT, Jam 3/8-16 UNC . ¢« ¢« « « « « « &
. WASHER, Flat 3/8 DIA. . . . « . . . .
< SPRING: @ o o o o o o o o o o o o o =
cORIFICE . ¢ & o o o o o o o o o o o =

. FITTING' Elbow. ° . ° - . - o - . * ®

REF

L S = N R

N




ITEM

PART

DESCRIPTION

Qrty

61847-000-00

11941-005-00
12004-002-00
12004-008-00
61819-000-00
12004-004-00
61728-000-00
05135-000-00
15799-000-00
13987-005-00
61827-000-00
20021-006-00
63121-000-00
61797-000-00
11937-003-00

HYDRAULIC MANIFOLD ASSEMBLY, XL-19C & .
XL-19CW, Serial Nos. 3593 to Current
and 5162 to Current, (Continued)

. FITTING, Straight . . . . « ¢« « « . &

cPLUG. + v v v 4 o & o o o o o o o v .

e PLUG. ¢ ¢ o o ¢ o o o o o o o o o o &«

. PISTON ASSEMBLY . ¢ o ¢ o « o o o o @

e« PLUG: ¢ ¢ o o ¢ o o o o o o o o o o

« ORIFICE o & o o« o o o o o o o o o o o

. BALL, Steel 5/16 DIA. « ¢ ¢ o « o o «

e« SPRING:e o o o « o o o o o o o o o o o

« SPRING. & « & « o o o o o o o o o o =

. BALL, Steel 7/16 DIA. . ¢« « « & « o+ =«

« FITTING © ¢ v v o « « o o o « o o o

. VALVE, Solenoid . . « ¢« ¢ ¢ o o o « o

. VALVE, S0lenoid « « o o o ¢ o o o o o

. FITTING' ElbOW. * . . ® - . ® ° ® e L3

REF

- e NN

23

N )




33

18

Figure 7-12. Hydraulic Manifold Assembly, XL-24C
(Sheet 1 of 2)

7-31



Figure 7-12. Hydraulic Manifold Assembly, XL-24C
(Sheet 2 of 2)



ITEM

PART

DESCRIPTION

]

63233-000-00

15763-000-00
15760-001-00
29925-000-00
15760-000-00
15760-001-00
61821-000-00
11254-036-00
11254-032-00
11941-004-00
63218-000-00
15900-000-00
11248-006-00
15764-000-00
15762-001-00
60388-000-00
15762-000-00
15762-001-00
60390-000-00
11248-047-00
11240-006-00
05133-000-00
15919-001-00

'11941-004-00

11941-005-00

HYDRAULIC MANIFOLD ASSEMBLY,

(See Figure 7-9 for NHA)

VALVE, Soienoid, Steering .
e COIL. ¢ ¢ o o o o o o o o
CONNECTOR, Cable. . . . . .
VALVE, Solenoid, Drive. . .
e COIL. ¢ o o o o o « o s =
BRACKET . ¢ o o o = o o o o
SCREW, HHC 3/8-16 UNC x 4-1
SCREW, HHC 3/8-16 UNC x 4 .
FITTING, Straight . . . . .
VALVE, Manifold e o o o o
VALVE, Counterbalance . . .
LOCEKNUT, 3/8-16 UNC . . . .
VALVE, Solenoid, N.C. . . .
« COIL.. ¢ o o o o o o o o &

VALVE, Cartridge, Emergency

VALVE, Solenoid, N.O. . . .

e COIL:e « o o o o o o o o o
VALVE, Cartridge, Relief. .
NUT, Jam 3/8-16 UNC . . . .
WASHER, Flat 3/8 DIA. . . .
SPRING. = o o ¢ o o o o o o
ORIFICE . ¢ o o o o o o o o
FITTING, Elbow. « « « « o =

FITTING, Straight . . . . .

XL-24C

REF

- NN

[\S)

-

AN NN R N e
—WM




ITEM

PART

DESCRIPTION

QTYy

63233-000-00

12004-002-00
12004-008-00
61819-000-00
12004-004-00
61728-000-00
05135-000-00
15799-000-00
13987-005-00
61827-000-00
20021-006-00
63121-000-00
61797-000-00
11937-003-00

HYDRAULIC MANIFOLD ASSEMBLY,
(Continued)

e« PLUG. ¢ o« o o o o o o o
e PLUG. o & o« o o o o o o @
. PISTON ASSEMBLY . . . . .
« PLUG. ¢ ¢ ¢ ¢ ¢ o o o o o
« ORIFICE . « ¢ ¢ o o o o &
. BALL, Steel 5/16 DIA. . .
« SPRING. <« ¢ ¢« o & o o o o«
« SPRING:. o« o« ¢ o ¢ o s o o
. BALL, Steel 7/16 DIA. . .
« FITTING o o o ¢ o o o o =
. VALVE, Solenoid . . . . .
. VALVE, Solenoid . . . . .

. FITTING, Elbow. . . . . .

XL-24C

REF

23

= N s U,

- N

7-34



Figure 7-13. Pump/Motor and Electrical Components .
Installation, XL-C Serles



ITEM

PART

DESCRIPTION

QTyY

=13

=14

=15

-16

-18

No Number

11248-004-00

10122-000-00

11240-004-00

11252-006-00

15797-000-00

15797-001-00

15797-003-00

15797-002-00

15797-004-00

15797-005-00

10145-001-00

11937-007-00

11941-012-00

11934-004-00

11248-047-00

15765-000-00

29928-004-00

61806-000-00

29825-002-00

11715-006-00

29701-000-00

29704-015-00

12798-000-00

.61829-000-00

PUMP/MOTOR AND ELECTRICAL COMPONENTS.

INSTALLATION, XL-C Series

. LOCKNUT, HEX 1/4-20 UNC . . . . .

. SOLENOID, 24 V. .
. WASHER, Flat. . .

. SCREW, HHC 1/4-20

. - . . ° ° - -

. - - ° e ° - -

UNC GR5 x 3/4 .

. PUMP/MOTOR ASSEMBLY . . . . . . .

. . PUMP. . . . . .
. + « SEAL KIT. . .
. . COUPLING. . . .
. . MOTOR, Electric
. . . BRUSHES SET .
. « « BRUSH . . . .
. FITTING, Elbow. .
. FITTING, Straight
. FITTING, Elbow. .
.- LOCKNUT, HEX 6-32
. BUZZER. . . . . .
. BLOCK, Terminal .
. STRIP, Fanning. .
. . DIODE . . . . .
. SCREW, RD HD MACH
. HOLDER, Fuse. . .
. FUSE, 15 AMP. . .
. SWITCH, Toggle. .

. BRACKET . . . . .

- - - - - ° - °

° - - - . . . -

REF




4

Figure 7-14. Hydraulic Tank Installation, XL-C Series

7-37



PART

DESCRIPTION

QTty

No Number

61822-000~-00
11290-002-00
61818-000-00
11939-018-00
05154-001-00
05154-002-00
11248-004-00
11240-004-00
05963-000~00
21305~-006-00

HYDRAULIC TANK INSTALLATION, .
XL-C Series

. HYDRAULIC TANK WELDMENT . .
« PLUG.: ¢ ¢ ¢ ¢ o o o o o o »
. FITTING, Suction Screen . .
. FITTING, Straight . . . . .
. FILTER. . ; ® e e s o e o

. « ELEMENT, Filter . . . . .

. LOCKNUT, HEX 1/4-20 UNC , .

. WASHER, Flat 1/4 DIA. . . .
° FILLER. e L ] - - L4 L] L] ° id *

o Plug. ® e ° L] [ 4 © * ° [ ° L]

REF

S I

el




Figure 7-15. Rear Wheel and Hub Assembly, XL-19C

7-38



ITEM

PART

DESCRIPTION

QTY

No Number

05078-000-00
11753-012-00
11274-016-00
11239-016-00
11775-011-00
60742-000-00
11776-004-00
05100-001-00
61826-000-00
05104-000-00
05105~-000-00
11254-010-00
11238-006-00
11240-006-00
60479~000-00
60211-014-00

REAR WHEEL AND HUB ASSEMBLY, XL-19C . . . |REF

(See Figure 7-4 for NHA)

CAP' Dust ® L] ° * * L4

PIN, Cotter . . . . .

NUT, Slotted HEX 1-1/4 UNF.

WASHER, Flat 1 DIA ASTM .

CONE, Bearing . . . .

L] *

HUB AND ROTOR WELDMENT-RH

. CUP, Bearing. . . .
HUB-LH (Not Shown). .
WHEEL ASSEMBLY. . . .
SEAL, Grease., . . . .
NUT, LUG. « « o o o &
SCREW,‘HHC 3/8-16 UNC
LOCKWASHER, Split 3/8
WASHER, Flat 3/8 DIA.
CYLINDER, Brake . . .

« SEAL KIT. « « . . .

DIA

L] L]
L ] L J

e e o o s 2
e e e e o 2
e e o o o 2
e e e o e o 2
e e e o o 4
e e e o o 1
o e s s e . 4

o
N
.
N
*
o
= T SN N




Figure 7-16. Rear Wheel and Hub Assembly, XL-19CW & XL-24C



ITEM

PART

DESCRIPTION

QTy

No Number

05078-000-00
11753-012-00
11274-016-00
11239-016-00
11775-011-00
60742-000-00
11776-004-00
61826-000-00
05104-000-00
05105-000-00
11254-010-00
11248-006-00
11240-006-00
60479-000-00
60211-014-00
05100-001-00
61989-000-00
11254-044-00

REAR WHEEL AND HUB ASSEMBLY, XL-19CW.

& XL-24C
. CAP, Dust . « « &« ¢ o

. PIN, Cotter . « ¢ « &

-

.

. NUT, Slotted HEX 1-1/4 UNF,

. WASHER, Flat 1 DIA ASTM .

. CONE, Bearing . . . .

. HUB AND ROTOR WELDMENT-RH

. « CUP, Bearing. . . .«
. WHEEL ASSEMBLY. . . o«

. SEAL' GreaSe. s e o e

- NUT' Lug. e ¢ e o e 0’

. SCREW, HHC 3/8-16 UNC
. NUT, 3/8-16 UNC ESNA.
. WASHER, Flat 3/8 DIA.

. CYLINDER, Brake . . .

g L] SEAL KIT. ° ° L3 . e

*

°

. BALLAST-Rear (XL-24C Only).

. SCREW, HHC 3/8-16 UNC GRS x

(XL-24C Only)

Lo Y S T S S R N N N

REF

N

N [3®) i b= b N N N

1

o

7-42



Figure 7-17. Hose Kit Installation-Chassis, XL-19C



ITEM . PART DESCRIPTION QTy
7-17] 61706-000-00 HOSE KIT INSTALLATION, Chassis, XL-19C. REF
-1 61131-003-00 . HOSE ASSEMBLY 1/4 X 37. ¢« ¢ ¢ o o« o+ . 1
-2 60861-024-00 . HOSE ASSEMBLY 3/8 x 17. ¢« ¢« ¢ ¢ « .« . 1
-3 60889-005-00 . HOSE ASSEMBLY 3/8 x 50. « « & &« « . . 2
-4 60861-026-00 . HOSE ASSEMBLY 3/8 x 31. « ¢« ¢ ¢ « . . 2
=5 60861-017-00 . HOSE ASSEMBLY 3/8 x 100 . . . . . . . 1
-6 61791-003-00 . HOSE ASSEMBLY 3/8 x 14. . « ¢« « « « & 1
=7 61789—091-00 . HOSE ASSEMBLY 3/4 x 15-1/2. . .-. . . 1
-8 |} 61791-004-00 . HOSE ASSEMBLY 3/8 x 33-1/2. . « . . . 1
-9 60861-017-00 . HOSE ASSEMBLY 3/8 x 47-1/2. . . . . . 1




Figure 7-18. Hose Kit Installation-Chassis, XL-19CW & XL-24C



ITEM

PART

DESCRIPTION

QTy

61856-000-00

61131-005-00
60861-024-00
60889-007-00
60861-003-00

60861-017-00

61791-003-00
61789—001—00
61791-004-00
60861-031-00
60809-008-00

HOSE KIT INSTALLATION, Chassis,
XL-19CW & XL-24C

. HOSE ASSEMBLY 1/4 x 47. . . .

. HOSE ASSEMBLY 3/8 x 17. . . .

. HOSE ASSEMBLY 3/8 x 39-1/2. .
. HOSE ASSEMBLY 3/8 x 100 . . .
. HOSE ASSEMBLY 3/8 x 14. . . .

. HOSE ASSEMBLY 3/4 x 15-1/2. .

. HOSE ASSEMBLY 3/8 x 33-1/2. .

. HOSE ASSEMBLY 3/8 x 52-1/2. .

. HOSE ASSEMBLY 3/8 x 64, . . .

REF

N N e e

e




Figure 7-19. Scissors Assembly, XL-19C

7-47



ITEM PART DESCRIPTION Qry
7-19| No Number SCISSORS ASSEMBLY, XL-19C,. . . . . REF
Serial No. 2126 to Current

-1 | 61506-000-00 PIN WELDMENT. « & o o ¢ « o o o & 2

-2 | 11248-006-00 LOCKNUT, HEX 3/8-16 UNC . o« « « & 10

-3 27931-012-00 BEARING . ¢ ¢ ¢ ¢ o = o o o o o @ 4

-4 | 61756-000-00 ARM WELDMENT, Upper-LH. . «. .« . . 1

-5 | 61757-000-00 ARM WELDMENT, Upper-RH. . . . . . 1

-6 | 11254-022-00 SCREW, HHC 3/8-16 UNC GR5 x 2-3/4 10

-7 | 27931-006-00 BEARING &« & o o o o o o o s o o ; 6

-8 | No Number LIFT CYLINDER INSTALLATION. . . . 2

(See Figure 7-22)

-9 | 61723-000-00 FRAME WELDMENT, UppPer . « « « o o 1
-10 | 61565-000-00 PIN ¢« ¢« o « o o o o o o o o« o« o o 6
-11 | 11780-031-00 BEARING « ¢ ¢ o ¢ « o s o « o o+ o io
-12 | 11253-016-00 SCREW, HHC 5/16-18 UNC GR 5 x 2 . 8
-13 | 11248-005-00 LOCKNUT, HEX 5/16-18 UNC. . . . « 10
~-14 61722-000-00 FRAME WELDMENT, Center. . . . . &« 1l
-15 61755-000-00 ARM WELDMENT, Center-LH . . . . . -1
-16 61788-000-~-00 . PIN ¢« o ¢ o o o o o o o o a o o @ 4
-17 | 61754-000-00 ARM WELDMENT, Center-RH . . . . . 1
-18 61459-000-00 ARM WELDMENT, Lower-LH. « « o o o 1
-19 | 61469-000-00 ARM WELDMENT, Lower-RH. . . . . & 1
-20 | 61758-000-00 FRAME WELDMENT, LOWEIL « « « o o+ & 1
-21 | 61536-000-00 WASHER. ¢ ¢ « o o o s o o s o o 4
=22 60880-000-00 WHEEL, LOWEr. « + « o o o o o o o 2
-23 60788-000-00 PIN WELDMENT. « « ¢ o o o « s o « 2




ITEM

PART

DESCRIPTION

QTyY

No Number

61471-000-00
61470-000-00
61472-000-00
27931-011-00
61473-000-00

No Number

SCISSORS ASSEMBLY, XL-19C,. . . « « &
Serial No. 2126 to Current (Cont'd)

e« COLLAR, o« o o s o o o o « o o o o o
. PIN, Center Pivot . & ¢ « o o o o o
» PIN WELDMENT., . « s o o ¢ ¢ o -0 o o
« BEARING ¢ o o o o ¢ o o o o o o o o
.ROLLER.,.‘........,...

. HOSE AND CABLE INSTALLATION,. « .
Scissors (See Figures 7-23) -

REF

=N W W

N

7-49



Figure 7-20. Scissors Assembly, XL-19CW



ITEM

PART

DESCRIPTION

QTyYy

No Number
61506-000-00

11248-006-00

27931-012-00

61756-000-00
61757-000-00
11254-022-00
27931-006-00

No Number

61723-000-00
61565-000-00
11780-031-00
11253-016-00
11248-005-00
61722-000-00
61755-000-00
61788-000-00
61754-000-00
61459-000-00
61469-000-00
61758-000-00
61536-000-00
60880-000-00
60788-000~-00

SCISSORS ASSEMBLY, XL-19CW. . . .

°

PIN WELDMENT. . . . . . . . . .
LOCKNUT, HEX 3/8-16 UNC . . . .
BEARING « « o o v o o o o o o .
ARM WELDMENT, Upper, Outer-LH .

ARM WELDMENT, Upper, Outer-RH .

SCREW, HHC 3/8-16 UNC GRS x 2-3/4

BEARI NG * ® ° ® ° e ° . ° ° ° L2

LIFT CYLINDER INSTALLATION. . .
(See Figure 7-22)

FRAME WELDMENT, Upper, Inner. .
PIN o o ¢ ¢ o o o o o o o o o &
BEARING . ¢ ¢ ¢ ¢ ¢ ¢ o o o o
SCREw; HHC 5/16-18 UNC GR 5 x 2
LOCKNUT, HEX 5/16-18 UNC. . . .
FRAME WELDMENT, Center, Inner .
ARM WELDMENT, Center, Outer-LH.
PIN « v v e e v e e e . . .
ARM WELDMENT, Center, Outer-RH.,
ARM WELDMENT, Lower, Outer-LH .
ARM WELDMENT, Lower, Outer-RH .
FRAME WELDMENT, Lower, Inner. .
WASHER: ¢ ¢ ¢ ¢ © o o o o o o o
WHEEL, LOWEr. « o o ¢ o ¢ « o« =

PIN WELDMENT. o ¢ « ¢ « « o o o«

®

°

REF

10

20

[
o

I N L




ITEM PART DESCRIPTION QTy
7-20]| No Number SCISSORS ASSEMBLY, XL-19CW. . . REF
-24 61471-000-00 « COLLAR. ¢ ¢ o o o o o o o o 3
-25 61470-000-00 . PIN, Center Pivot . , . . . . 3
-26 61472-000-00 « PIN WELDMENT. « ¢ ¢ ¢ & o o & 2
=27 61473-000-00 o« ROLLER: ¢ o o o o o o o o o & 2
-28 | No Number . HOSE AND CABLE INSTALLATION, . 1

Scissors (See Figures 7-23)

7-52



-24C

Figure 7-21. Scissors Assembly, XL

7-53



ITEM

PART

DESCRIPTION

QTy

No Number

61506-000-00
11248-006-00
27931-012-00
61756-000-00
61757-000-00
11254-022-00
27931-006-00

No Number

61723-000-00
61565-000-00

11780-031-00

11253-016-00
11248-005-00
61722-000-00
61755-000-00
61788-000-00
61754-000-00
61459-000-00
61469-000-00
61758-000-00
27931-006-00
61876-000-00
60788-000-00

SCISSORS ASSEMBLY, XL-24C . . . .

o PIN WELDMENT. « . ¢ & ¢ o ¢ o o

BEARING L] L ] L ] L ] L] * L ] L] L] L3 L] L d
ARM WELDMENT, Upper, Outer-LH .

ARM WELDMENT, Upper, Outer-RH .

SCREW, HHC 3/8-16 UNC GR5 x 2-3/4

BEARI NG [ L] ° ® ° L] - L) L] * e L]

LIFT CYLINDER INSTALLATION. . .
(See Figure 7-22)

FRAME WELDMENT, Upper, Inner. .
PIN ¢ « o o o o o o o o o o o s
BEARING v o « o o o o o o « o o
SCREW, HHC 5/16-18 UNC GR 5 x 2
LOCKNUT, HEX 5/16-18 UNC. . . .

FRAME WELDMENT, Center, Inner .

~ ARM WELDMENT, Center, Outer-LH.

PIN ¢ ¢ & ¢ o o o o o o o o o o
ARM WELDMENT, Center, Outer-RH.
ARM WELDMENT, Lower, Outer-LH .
ARM WELDMENT, Lower, Outer-RH .
FRAME WELDMENT, Lower, Inner, .
BEARING ¢ ¢ ¢ o o ¢ o o o o o o
WHEEL, LOWEL. « ¢ o 2 o o o o =

PI N WELDMENT L o ° * L ] - - L3 Ll -

REF

12

W & 0 =

s

20
12
12

NN L LB [ 38




ITEM

PART

DESCRIPTION

QTY

No Number

61471-000-00

61470-000-00

61472-000-00

61947-000-00

No Number

61757-000-00

61756-000-00

SCISSORS ASSEMBLY, XL-24C (Cont'd)

COLLAR. . =« =« « o o o o « =+ = =
. PIN, Center Pivot . . . . . . -
. PIN WELDMENT. . . « ¢ =« « =« o =
. ROLLER. « =« o o =+ o o s s o = =

. HOSE AND CABLE INSTALLATION, . -
Scissors (See Figure 7-24)

. SCISSOR ARM, Upper Outer, RH. .

. SCISSOR ARM, Upper Outer, ILH. .

REF }




7
/

13

' ///// NOTE: Older
3 . Models Have A
. Separate Spacer
] 3 P.N. 18407-001-00

Figure 7-22., Lift Cylinder Installation, XL-C Series

7-56



ITEM

PART

DESCRIPTION

QTy

NQ Number

12794-000-00
12794-014-00
14413-001-00
12794-013-00
60844-000-00
11764-034-00
13336~-001-00
60845-000-00
11764-027-00
12553-028-00
13336-011-00
11783-008-00
61468-000-00
61474-000-00
11934-007-00
61467-000-00
11248-004-00

(see Figures 7-19, 7-20

CYLINDER, Lift.

. SCREW,

Bleeder.

. FUSE, Velocity.

. SEAL KIT. . .
PLATE WELDMENT.
RING, Retaining
FITTING, Grease
BEARING . . . &

RING, Retaining

BOLT . L @ * ® L

FITTING, Grease

BEARING . o« .

*

?

L] L 4

LIFT CYLINDER INSTALLATION,

&

XL-C Series .
7-21 for NHA)

L] ® L] ° L3 L] e

L] L L] L L] L] .

1/4-‘28 UNF' e e e o ° .

°

. L

L 4

e o L * ° * L

PIN, Pivot Cylinder Collar. « « « ¢ o =«

COLLAR, Cylinder.

FITTING, Elbow. . . «

PIN, Cylinder . . . . .

LOCKNUT, HEX 1/4-20 UNC

@ ° . o ° e L]

REF

N

[ NN

7-57



Figure 7-23. Hose and Cable Installation-Scissors,
XL-19C & XL-19CWwW

7-58



ITEM

PART

DESCRIPTION

QTy

No Number

60861-017-00

60861-019-00
20032-003-00
60861-027-00
13919-004-00
13919-006-00
11248-004-00
61709-000-00

HOSE AND CABLE INSTALLATION, Scissors,.
XL-19C & XL-19CW

. HOSE ASSEMBLY 3/8 x 100 . . . . « « &
(See Figures 7-19 and 7-20)

. HOSE ASSEMBLY 3/8 X 22. ¢ ¢ & & « o o«
« FITTING, T€€,s o o o o s s o o o o o o
. HOSE ASSEMBLY 3/8 x 97-1/2. . « « .+ .
« CLAMP, Cable., « o« o o« o o s o s o o o
« CLAMP, HOS€ s ¢ o o o o o o o o o o o
. LOCKNUT, HEX 1/4-20 UNC . . « « « o =

- CABLE' Cont rOl. @ L] ® ® *® ®© ® ° e ® ®

REF

REF

13

13

7-59



TO CONTROLLER

‘i@N 8 //G‘Mi

TO UPPER
LIFT Lyl

TO LOWER

LIFT CYLINDER.

70
TO LIFT PART TERMIMAL STRIP
AT conTaL o S

VALVE .

Figure 7-24. Hose and Cable Installation-Scissors, XL-24C

7-60



ITEM PART DESCRIPTION QTY
7-24| No Number HOSE AND CABLE INSTALLATION, Scissors, REF
XL-24C :
-1 60861-017-00 . HOSE ASSEMBLY 3/8 x 100 . . . . . . REF
(See Figure 7-21)
-2 60861-019-00 . HOSE ASSEMBLY 3/8 X 22. . « . « . . 2
-3 20032-003-00 . FITTING, T€€. « o « =« o o o « « o = 2
-4 60861-027-00 . HOSE ASSEMBLY 3/8 x 97-1/2. . . . . 2
-5 13919-004-00 . CLAMP, Cable. . . ¢ « « « « « « « = 13
-6 { 13919-006-00 . CLAMP, HOS@ . o « « =« « « « « =« o = 7
-7 11248-004-00 . LOCKNUT, HEX 1/4-20 UNC . . . . . . 13
-8 61709-001-00 . CABLE, Control. . . « « « o « « « & 1




Figure 7-25. Fold Down Guardrail Installation, XL-19C

7-62



ITEM

PART

DESCRIPTION

61760-000-00

61762-000-00
61761-000-00
61766-000-00
61765-000-00
61764-000-00
61763-000-00
61767-000-00
61768-000-00
61786-000-00
26554-001-00
61619-000-00
14924-003-00
11253-022-00
11248-004-00
11248-006-00
11240-006-00
11254-016-00
61787-000-00
11248-005-00
62554-000-00
20824-003-00
61718-000-00
03613-000-00
03612-000-00

FOLD DOWN GUARDRAIL INSTALLATION,
XL-19C

. GUARDRAIL, Front Lower. « « o o

L]
e
L]

. GUARDRAIL, Front Upper. .
. GUARDRAIL, Left Lower . . . . .
. GUARDRAIL, Left Upper . . . . .
. GUARDRAIL, Right Lower. . . . .

. GUARDRAIL, Right Upper. .

L]
L
L

® KICKRAIL. L3 e [ ® L3 L] ® @ L] @ ®

. GUARDRAIL, REAr . « s o o s o s
. LOCKING PIN ASSEMBLY., . . . . »
« RIVET, POP 1/4¢ o o ¢ o o« « o
. GUARD CHAIN ASSEMBLY. . . . . .
e U=BOLT. & v o o v o o o « o o »
. SCREW, HHC 5/16 UNC x 2-3/4 . .
. LOCKNUT, HEX 1/4-20 UNC . . . .

. LOCKNUT' HEX 3/8“"16 UNC e o o e

'« WASHER, 3/8 DIA . . ¢ ¢ & o o &

. SCREW' HHC 3/8-16 UNC X 2 @ e e

. DECAL, Danger Guardrails. . . .

Kl LOCKNUT' HEX 5/16-18 UNC. e o @

. RIVET, Pop 1/4 DIA .751-.875. .
« PLYWOOD ¢ ¢ o ¢ o « « « o o o «
. PLATFORM WELDMENT . . . . . . .
«TUBE. + + v v v v o v v o o o

- CAP - ° L4 L] - ° . L] ° . ° . © .

REF

e

O e T i o T O S R S R = N

RS
[T

S - T I~

7-63

QTY l )



ITEM

PART

DESCRIPTION

Qrty

61760-000-00

11252-006-00
20398-012-00
11250-004-00
61999-000-00

FOLD DOWN GUARDRAIL INSTALLATION,
XL-19C {(Continued)

. CLAMP e e © e o 8 e o 8 e e e
. NUT' HEX 1/4‘—20 UNC « ® e e e o

« USER MANUAL . ¢ ¢ & ¢ o o o o &

REF

= NN




Figure 7-26. Fold Down Guardrail Installation,
XL-19CW Serial No. 5001 to 5030




ITEM

PART

DESCRIPTION

Qry

61896-000-00

63154-000-00
63158-000-00
63156-000-00
63160-000-00
63155-000-00
63159-000-00
63157-000-00
63161-000-~-00
61786-000-00
26553-004-00
63173-000-00
14924-003-00
11253-022-00
11248-006-00
11240-006-00
11254-016-00
61787-000-00
11248-005-00
11240-003-00
62554-000-00
24611-003-00
61718-000-00
03613-000-00

FOLD DOWN GUARDRAIL INSTALLATION,

XL-19CW Serial No. 5001 to 5030

. GUARDRAIL, Front Lower. . . .

. GUARDRAIL,
. GUARDRAIL,
. GUARDRAIL,
. GUARDRAIL,

. GUARDRAIL,

. KICKRAIL. .

. GUARDRAIL,

Front Upper.
Left Lower .
Left Upper .
Right Lower.
Right Upper.

o ® L ® 9 .

Rear . « « .

. LOCKING PIN ASSEMBLY. .

. RIVET, Pop

3/16 DIA . .

. CHAIN GUARD ASSEMBLY., .

« U-BOLT. . .

. SCREW, HHC

5/16 UNC x 2-3/4

. LOCKNUT, HEX 3/8-16 UNC .

{. WASHER, 3/8 DIA ., . . .

. SCREW, HHC 3/8-16 UNC x 2

. DECAL, Danger Guardrails.

. LOCKNUT, HEX 5/16-18 UNC.

. WASHER, 3/16 DIA. . . .

. PLYWOOD . .

° - ° * o L]

. PLATFORM WELDMENT . . .

« TUBE. « . &

- ° * Ll - *

'3

°

L]

REF

i

e e e = T T = Ly Sy WP

N

26
28
22

T T T




ITEM

PART

DESCRIPTION

QTy

61896-000-00

03612-000~-00
11252-006-00
20398-012-00
11250-004-00

61999-000-00

FOLD DOWN GUARDRAIL INSTALLATION,
XL-19CW Serial No. 5001 to 5030

cCAP . .ttt e e e e e e e e
. SCREW, HHC 1/4-20 UNC x 3/4 . .
« CLAMP . . ¢ 4 4 o « o o o o o
. NUT, HEX 1/4-20 UNC . « « o+ . .

« USER MANUAL . ¢« o ¢ o o o o « &

REF

HooN NN




Figure 7-27. Fold Down Guardrail Installation, XL-19CW
Serial No. 5031 to Current & XL-24C



PART

DESCRIPTION

QTY

61956—-000-00

61971-000-00
63244-000-00
61978-000~-00
61977-000—00

61991-000-00

'Y
61990-000-00

63243-000-00
| 63157-000-00
63161-000-00
61786-000-00
26554-001-00
63173-000-00
14924-003-00
11253-022-00
11248-004-00
11248-006-00
11240-006-00
11254-016-00
61787-000-00
11248-005-00
62554-000-00
20824-006-00
61993-000~-00

03613-000-00

GUARDRAIL,
GUARDRAIL,
GUARDRAIL,
GUARDRAIL,
GUARDRAIL,

GUARDRATL,

KICKRAIL.

U-BOLT.

PLYWOOD .

Front Lower.
Front Upper.
Left Lower .
Left Upper .
Right Lower.

Right Upper.

HANDRAIL, Right Hand. .

GUARDRAIL, Rear . . . .
LOCKING PIN ASSEMBLY. .
RIVET, Pop 1/4. . . . .

GUARD CHAIN ASSEMBLY. .

- ° . ° ° e

LOCKNUT, HEX 1/4-20 UNC .
:LOCKNUT,'HEX 3/8-16 UNC .
WASHER, 3/8 DIA . . . .
SCREW, HHC 3/8-16 UNC x 2
DECAL, Danger Guardrails.

LOCKNUT, HEX 5/16-18 UNC.

3 ° - ° ° °

PLATFORM WELDMENT . . .

° ° ° ° ° ©

-

-

°

°

RIVET, Pop 1/4 DIA .751-.875.

FOLD DOWN GUARDRAIL INSTALLATION, . .
XL-19CW Serial No.
& XL-24C

5031 to Current

SCREW, HHC 5/16-18 UNC x 2-3/4.

°

REF

26

28

22




ITEM

PART

DESCRIPTION

Qty

61896-000-00

03612-000-00
11252-006-00
20398-012-00

-61999-000-00

FOLD DOWN GUARDRAIL INSTALLATION,
XL-19CW Serial No. 5031 to Current
& XL-24C {(Continued)

- SCREW, HHC 1/4-20 UNC

CAP ° * * © -

CLAMP . ., . .
USER MANUAL .

@

.

o

°

L J

REF

= NN

7-70



1

m\\\\\\k

|_.en
L~
//

Y ORIVE LIFT EME neencﬂ
SPEED RANGE

HigH ue LA ,
& <

Low

DOWN

FoRwARD | OFF PB= >
]
-
=
LEFT RIGHT

'9 STEERING REVERSE

5= |

Figure 7-28. Controller Assembly, XL-C Series

7-71



ITEM

PART

DESCRIPTION

QTy

61804-000-00
12797-000-00
29936-006-00
15935-000-00
08271-000-00
12798-000-00
61809-000-00
29939-003-00
29925-003-00
14073-006-00
61811-000-00
08271-000-00
11708-004-00
11248-002-00

CONTROLLER ASSEMBLY, XL-C Series.
. SWITCH, Toggle, Emergency Stop.
. GUARD, Switch ¢« « ¢ o o ¢ « o o
. SWITCH, Key Mode. « « ¢ s « o o«

. GUARD I 4 SWitCh [ e ] o L] ° ° ® ®

®
o
L]
[
L]
L
L]
L]

. SWITCH, Toggle.

. BOX, Control. ¢« ¢ &« o ¢ o o o o«

° LOCKNUT f 4 HEX [ ® ® ° ® ® e e L] * E

. CONNECTOR &« o & o o o o o o « @
. SCREW, HHC 8-32 UNC x 3/4 . . .
. HANGER WELDMENT . . & o o o o« «
. BOOT: « o o o v o . e e e e o s
. SCREW, 8-32 UNC x 1/2 . ., . . .

- NUT' HEX 8’32 UNC e e e e e o e

REF

o WO ke =N

=

L S S

7-72



$07044v08
AHDIY-dN DNILINENOD LNOHLIM
Hivéay WO 48nray | ON OQ

“INIHOVYN 40

NOILYHIJO 34YE WO 0IUINDIY §I
$WALI 363HL 40 ANINLSNIQY UA40Ud
"AYOLDV4 LV QIISNFQY YUY

SRATYA 431738 ONY 'SHILINOUNILIO
BFHOLIME FUNSSIUL "STHILIME LINM

—

o o
IBATT GIONINWOO3Y Ly
QINTS AHILIVE NIVINIVIR

Ad3llve

o

WY041VId ¥3MO1 O

SV B0 SYBYAS 0L 3S0IGE LONGT |

‘S31HALLYE ONIDUVHO NIHM
Q31VHANID St SYD NIDOBGAH BAISOTdX3

)
ORI TRTL

IATVA NMOQ
AONZDHINI

ERLLE

) e
0l L BNIHOVI DNIOIAUBS NIHM Q
KTELTINOD WHOALY A MBMOT
()
HIAODNVYA
®
°
""AING DNILUOJSNYHL B0
JHIH L3IT-MH04
vl >
~
(e memn "\ R
ISHIAIY It
HOLMS DNIH3I3LS
AN
340 OUYMHO4 H
FLL
RMO4A LR )
vor UIATY NN
L A3 HITIOUINOD dn %0id IDN 00
O O O TR NOLLONBLSY M NOLVWUOIN
AL34VS Tiv MOTI04 ONY OVaY
Hom ANGNIND3 BIHL DNLIYH3AO BU038
PO-COO-S 190
0.
e N e [ NoILOVD | 3H3H LN

/

8

{

\

!

bl

NMOa

O“
<
N

dn

8l

OOV
'G3LHOJSNVHL ONEE
FUHM STIIHM INOUA 30
1HOEM d33) OL SNIHOVI
H3ANN %0018 SAVMIV

61649 TBY IBNY

ll

P

40 SINZWAHIND3Y BHL
$0330X3 YO $133W

(GLYINSNT ATIVORILOTTE LON 81 NHOALYId SMUL
BSN_BHOLRE TYNNYH SHOLVHRIO LINBNOD NOUNYD
] Jovoy xwm

| m—" 7YY — R
T )anoanmsonsvie xww ) 'oN moon

TS VO ‘'YWEE 4z wive SLY

‘DN LIRDIXI AR

g1zl
\

‘881

0SS QVO7 WBOIVd

aa.1naidlsia WNNIXYN - /A

Ty

‘OVN QLYY WWRIYI GIEOND 4004 OO0

WO 426} DHLECD YO DHAEIND MD1 #¥ EOINII0
U0 SO BEVO) HOTH BN ‘I KO8
GIEVY o OBOad ONY DICUTY NINOIS B9
AHW BTTVONTIIO QY IMDTE 1t AOLITY RODS

SINLLTIV LY LIND
HUM GIYOLS 38 0L

SNOLLINULSNI
ONLLYH3dO
INVIHOdWI

SNIVINDD

vl

@OND

8l

Decal Kit Installation, XL-19C

Figure 7-289.

7-73



ITEM PART DESCRIPTION QTY
7-29}1 61833-000-00 DECAL KIT INSTALLATEION, XL-19C., . . . . . |REF
-1 61515-000-00 . DECAL, Lift here. . ¢« « « « ¢ o« o « o & 1l
-2 61520-000-00 . DECAL, Max Load 550 Lbs . . . . . . . . 2
-3 61531-000-00 . DECAL, Caution. . « ¢« ¢ « « o o o o o & 1
-4 | 05225-000-00 . DECAL, Danger Hydrogen Gas. . . . . . . | 2
5 | 27993-000-00 |. DECAL, Lower Platform . . . . . . . .. |2
-6 14222-003-99 . DECAL, Fork Lift Here . . . ¢« « « « . 2
-7 60865-000-00 . DECAL, Caution (Not Included in Kit). . [|REF
-8 61813-000-00 . DECAL, Controller (Not Included in Kit) |REF
-9 05221-000-00 . DECAL, Battery Fluid. . « ¢« « ¢ ¢ o o« 2
-10 27992-000-00 . DECAL, Caution Do Not Adjust. . . . . . 1
-11 05223-000-00 . DECAL, Emergency Down Valve . . . . . . 1
-12 | 61205-000-00  NAME PLATE. « « « o o o o « o = = « « « |1
~13 | 26551-000-00 |. RIVET, Pop 1/8 .188-.250 Grip . . . . . | 4
-14 03610-000-00 . DECAL, Contains Important Operating . . 1
Instructions :
-15 61750-000-00 . DECAL, Optional, Danger Safety Rules. . 1
(For Eold Down Guardrail) ' i
-16 61512-000-00 . DECAL, Danger Safety Rules. : . . « « . 1
(For Fixed Guardrails)
-17 61220-000-00 . DECAL, Meets or Exceeds « o s o o . 6 o o 1
-18 | 08272-000-00 « DECAL, UD, DOWR « ¢ « o « o« o o o o o = 1
-19 | 08176-000-00 . DECAL, FUSE ¢ ¢ « « o o « o o o o« o« « - |1
-20 61836-000-00 . DECAL, Up-Right XL-19 . ¢« & ¢ « ¢ « « o« 3
-21 | 61837-000-00 |. DECAL, XL-19. +« + « « & o o o o « o o « |2
-22 61787-000-00 . DECAL, Danger Guardrails. . . . « « « &« 1
-23 | 61835-000-00 . DECAL, Up-Right XL-19 . . « . . « . « « |1




bl

“SWY14 HD SHHVAS 01 3304X3 LONDD

SIHALLVE DNIDUVYHO NIHM

NMOQ
QLVYINZO §I SYD N3DOYOAH SAISO
3AIS0NdX3 ® \ w_
; C8
N
/ ~r =)
13AT1 GBONBWWODIY LV dn i
QINTd AHBLLVE NIVANIVIN Q31HOdSNVHL ONBE
AHILIVE FUHM STEIHM INOHH 4:0
- - LHOEM d33)% OL BNIHOVW £
$01044v08 HIANN HO018 SAVYMIV
AHOIE-aN DNILINSNOD ANOHLIM
NOILYYIdO 33V5 HO4 wuh._.%.u“.xam @ SONY NU¥R1
BWILIISIHL 4O ANIWLENIAY HAJOYS

S3KVA 431700 O SuALIHOLINALOY dNTVA NMOQ
SIHDLIMG BUNGETUS ‘SIHOLIMS LINIY AONIODHINSG

BL61—8T6 ISNV
40 SANBWIHINDSY 3HL fttmm=] ]
503303 ¥O S.133W

NOLLNYD

..zt v—
O—. ﬁ BNIHOYW DNIDIAUAS NIHM

CELYWISHI ATIVORUOTT LOH $IWHOALY W SML

T8N BUOMIB TYNINVA SHOLYUEMO LINBKOD WOMNYD
) jovor casnemusic xvw
|C_—Jvovaon smuve[——J'oN wums
[ Danomhwsoavid xwm [ )'oN Tacow ~— m— ¢ N —

THES VO ‘v A8 Wivé BLLY

‘DNI LRRDI -l

AEUIHOD WHOALYd H3MOT

HIODNVA )

AINO BNILHOJSNVEL HOd

9 3H3H L417-)404d

&

\N

587 0001 OVO] WHOALY |
3LNBILLSIO WNIWIXYI

NOLLNVD

e

3SU3ABY

HOIWMS ONIHIILS
VWD M DHUNG WO DNWERING MALIY STMINGAO WYUGHTTID SO SNWID MOON
ggﬁﬂusggggwi

A3x
O 4Ho O 43
L5 SHTUOWID TUYATTI & MNOAIVY BU0AT

XY
- I
3 . Y
- v -
440 - TWN OBive YW OIRND oW 6O
Quvmiod | . JNU04 17 N DHITTY VO DNRIND Wi 77 BOMNBIO
IO { WVVINO SSOKN BENO NOOH SANTY ‘MOILKO
§ - Q¥we 18 OBOM OWY DROIT DI 3
NMOG LD . 48w $YYUONITNO 02 WMDY §1 AVOLIT W IO

#0Y “UBA3Y A0

BHL A8 HITIONLNOD ot ¥Oid 1IDN 00 =
“IYONYN NOUDWLSNI N HoN
O O O bt el oo RIS, YI9NYA
oW ANININGI SIHL DNLYE3HO BUO38 P>y SNOLLINYLSNI
4018 dn 3ONYY 033dS ONLLYU3d0
ADN3DHING t:.“uzcag _’ ZO—Pqu _ 3H3H 14N .—%&&ﬂﬂ“—%_

/
\ _. 9

L

7-75

Figure 7-30. Decal Kit Installation, XL-19CW



ITEM

PART

DESCRIPTION

QTy

61855-000-00
61515-000-00
08442-003-00
61531-000-00
05225-000-00
27993-060—00
14222-003-99
60865-000-00
61813-000-00
05221-000-00
27992-000-00
05223-000-00
61205-000-00
26551-000-00
03610-000-00

61750-000-00
61512-000-00

61220-000-00
08272-000-00
08176-000-00
61835-000-00
61836-000-00
61787-000-00

DECAL KIT INSTALLATION, XL-19CW . . . . .

. DECAL, Lift here. . . . « « « « « « «
. DECAL, Max Load 1000 LbS. ¢« ¢ ¢ « o « o«
. DECAL, Caution. . ¢« « ¢« o« « o o « o o &
. DECAL, Danger Hydrogen Gas. « « « o « o

. DECAL, Lower Platform . .« o« « « o o o &

. J DECAL] Fork Lift Here @ L [ ] < ° ° ® ® e

. DECAL, Caution (Not Included in Kit). .
. DECAL, Controller (Not Included in Kit)
L DECAL' Battery Fluid. L3 * L ] @ L ] o L] ® o

. DECAL, Caution Do Not Adjust. .

®
.
®
®

. DECAL, Emergency Down Valve . . . . . .
L] NAME PLATE. ® L] L] L] L] L ® * L L] * ° - *
L4 RIVET' Pop 1/8 0188-’.250 Grip L] * . . .

. DECAL, Contains Important Operating . .
Instructions

. DECAL, Optional, Danger Safety Rules. .
(For Fold Down Guardrail)

. DECAL, Danger Safety Rules. . . . . . .
(For Fixed Guardrails)

. DECAL, Meets or Exceeds . . . « ¢ « + &
« DECAL, Up, DOWN ¢ ¢ ¢ ¢ « o o o o o o o
« DECAL, FUSE ¢ o o o ¢ ¢ o o « o o o o o
. DECAL, XL-19 CW (Not Shown) . . . « « o«
. DECAL, XL-19 CW (Not Shown) ... « o e o

.. DECAL' Danger GuardrailSo L] - . . . * .

REF

NN

REF

REF

o

T T o T L Y




ﬁ Ty H0 SYHYAS 01 3504)3 LONOG & w—
‘SAIYILLYE ONIDYVHO NIHM
v Qa1VY3NID SISVD N3DOHAAH 3AISONdXS u w = m z>>OQ8
. Om rd :
nuw>ﬂ cmozmzzoumz..ﬂ.. dn tatied
6 SN oI AtzLlve NVINIVW GLLHOMSNVHL DNE8
AHILIVE TUHM STIIHM INOU 440
- — LHOEM d33) OL ANIHOVIW
. $01044v28 H3ANN RD018 SAVYMIV
AHDIY-dN DNILINENOD ANOHIMA
Hivdid MO 1snrov L1ON 0oa LAt Exﬂmhjm ngcd cb
INIHOVH 40 o
NOLLYNI4O 32¥8 ¥03 Q3HINDIY § /mwwa 8ONX NUDL
SWILI3SIHL 40 ANINLENIOY H¥3dOUd

A P
D %

sz oo waimounias | | SATVA_NMOQ = wsi—szovisny — Jd t
SIHOLIME 3UNSEIUY ‘SIHDLUE LINM >U zmomm _Zw & 00~000~02219 quPZm:wz_Qmemx.p

= aayinday (1) aNo S0330X3 BO SLTAW
U Y

¢
CGLYNSNI ATIWORLIOT® LN §1 WHOLYId SBUL m— N— :
WSN BHOLIN TYINYW SHOIVURMO JINENOD HOLLNVD \

%8{. — ° mIIJDg._ xm . N

Jsoviron avanva[__ ) 'ON vaas .
BNIHOYH DNIDIAYZS NIHM . \

JAHDIH MHOALY Y Xvm )'ON “Taaon
ATALIWNOD WHOLLYId U3MOT 0./, INEE YO VWTS  us Ve SUL

e B KHEDNM - | (7557067 OV0T WHOLY I
G3LNAILLSIC WNWIXYW

©
f Lo g 1 Ve v VY
AINO DNILHOJSNYYL HOd
9 JH3IH L417-¥HO4d
w @
ﬂ ...../ T memen
BSHIAZY
HOMS DNIYI3LS
AN
O 1Howm O N
13n
440 T— VYO Ghive wwerv G300 400 60
[T 20 o) 0417 M DD NO CMMOLIG V31 1V SONNDI0
ANHO WM ES0MOY BINO K?::Hﬁmﬂ.“?
oo - B C o a3
) KELS: BT
BHL A8 HITIOBINOD an Wid IDN O -
O O O TIONYI NOLLDNYLSN N NOLIYWHOIN SINIL TIY L AIND é
AL34YS TIV MOT04 ONY avay HiiM 03UOLS 38 OL
HOWM ANIWAINDT STHL DNLIYH3HO 340438 . ™ wﬁﬂ——wc(ﬂmm»“wz_
401§
(AONIDHING “ uo»uu«uw_wxw%m ﬁl ZO—F:<O *L ELEL 441 .—%_Em.m—w“w:
NIV.

9

/=

7-77

Figure 7-31. Decal Kit Installation, XL-24C



ITEM

PART

DESCRIPTION

Qry

61953-000-00
61515-000-00
08442-006-00
61531-000-00
05225-000-00
27993—660-00
14222-003-99
60865-000-00
61813-000-00
05221-000-00
27992-000-00
05223-000-00
61205-000-00
26551-000-00
03610-000-00

61750-000-00
61512-000-00

61220-000-00
08272-000-00
08176-000-00
61787-000-00
61948-000-00
61985-000-00

. DECAL,
. DECAL,
. DECAL,
. DECAL,
. DECAL,
. DECAL,
. DECAL,
. DECAL,
. DECAL,
. DECAL,

. DECAL,

. RIVET,

. DECAL,
(For

. DECAL,
(For

. DECAL,
. DECAL,
. DECAL,
. DECAL,
. DECAL,

. DECAL,

DECAL KIT INSTALLATION, XL-24C.

Lift here. . . . . . .
Max Load 750 Lbs . . .
Caution. . . . . « .
Danger Hydrogen Gas. .
Lower Platform . . . .

Fork Lift Here . . . .

Caution (Not Included in-

L2

Controller {(Not Included

Battery Fluid. . . . .
Caution Do Not Adjust.

Emergency Down Valve .

- NAME PLATE e o e L] L3 . . L] e L]

Pop 1/8 .188-.250 Grip

Optional, Danger Safety Rules.

Fold Down Guardrail)

Danger Safety Rules. .
Fixed Guardrails)

Meets or Exceeds . . .
Up, Down . « « ¢« o . &
Fuse . o ¢ o o o o o =«
Danger Guardrails. . .
Up-Right XL-24 . . . .

UP—Right XL—24 . 3 . -

°

. DECAL, Contains Important Operating
Instructions

REF

-

NN

REF

REF

T N -

o

(-]

U S R e

7-78



SECTION VIII

ILLUSTRATED PARTS BREAKDOWN FOR OPTIONS

8-1. INTRODUCTION. This section lists and illustrates the optional
assemblies and parts available for XL-C Series machines, as manufactured

and/or provided by Up-Right, Inc.

Note: Although not shown, foam filled tires are available as an option
for the XL-19CW and XL-24C models. Part number 61899-000-00 should be

used when ordering these tires.



Wires from Ground and Connect

Remove Drive Valve Ground
to Wires from Switch

Note:

Figure 8

750 LB. Capacity Option, XL-19C

-1.



ITEM

PART

DESCRIPTION

QTyY

8-1

61580-000-00
13919-004-00
11248-004-00
08442-006-00
11709-012-00
11238-002-00
15793-006-00
15793-005-00
15?93-061-00
15793-004-00
29925-000-00

29496-099-00

61644-000-00

750 LB CAPACITY OPTION,
« CLAMP, HOSE ¢ o & o o o o o
. LOCKNUT, HEX 1/4-20 UNC . .
. DECAL, 750 LBS. « « « « « «
10-24 UNC

. SCREW, RD HD MACH

. LOCKWASHER, Split 10 DIA. .
« LEVER & o o ¢ o o o o o o o
. HEAD, Switch. « « ¢« ¢« « .« &
. BODY, Switch. . . . . . . .
o« . SWITCH.'. e o s e o e o e
. CONNECTOR, Cable. « « « « &

. CABLE, 2 COND 16 GA . . . .

. ACTUATOR WELDMENT . . « o+ .

b
ta
m

o e b R N NN W W

MW
H U

[

o]
|



ATOR
KECAY

GROUND @2

Figure 8-2. Battery Charge Indicator Option, XL-C Series



ITEM

PART

DESCRIPTION

QTy

61583-000-00

15746-000-00
61647-000-00
11248-004-00

11252-008-00

BATTERY CHARGER INDICATOR
XL,-C Series

. INDICATOR, Low Voltage.
L ] B RACK ET [ ] L ] * . * L] L ] L ]
. LOCKNUT, HEX 1/4-20 UNC

. SCREW, HHC 1/4-20 UNC x

OPTION,

L]
L]
L]
L]

REF

fd

NN

8-5



.m»rblobfu...w»fy
7a\ N

Figure 8-3. Flashing Amber Light Option, XL-C Series

8-6



ITEM PART DESCRIPTION QTy
8-3 61918-000-00 FLASHING AMBER LIGHT OPTION, XL-C Series. |REF
-1 | 63193-000-00 . MOUNT, Lighte « o v v o o o o o « « « « | 2
-2 | 12848-004-00 CLIGHT « v v o v o o o o o o o o o o v o2
-3 | 11826-008-00 . SCREW, RD HD MACH 10-32 UNF x 1 . . . . | 4
-4 | 11249-003-00 . LOCKNUT, HEX 10-32 UNF. « « o « « « . . | 4
-5 | 29704-002-00 CFUSE, 2BMP w v v v e e e e e e e |
-6 | 29702-000-00 . HOLDER, FUSE. + ¢ v ¢ v « o« o o o« « « « | 1
-7 | 29825-003-00 .DIODE, 3 AMP. & v ¢ v o o o o o = = « « | 2

8-7




Horn Option

Emergency _
Stop Switch po.. T
© Switch N N
Horn

Reverse Alarm Option

T7

T13 Flasher

Horn —

-
Y
N

"
\
"

e e e wt - - - o

ya
P
-y
o)

P
&

R S
5

Tt o e,
J K

1y
B /
N ARV A 1

6

Figure 8-4. Horn and Reverse Alarm Option, XL-C Series



iTEM

PART

DESCRIPTION

QTy

61917-000-00
29958-000-00
11252-008-00
11248-004-00
13129-000-00
29496-099-00

61587-000-00
29958-000-00
11254-008-00
11248-006-00
08903-000-00

HORN OPTION, XL-C Series

° HORN ° . L] - * . - @ -

. SCREW, HHC 1/4-20 UNC x

. LOCKNUT, HEX 1/4-20 UNC

« PUSHBUTTON. ¢« o o .«

. CABLE, 2 COND. 16 AWG

REVERSE ALARM OPTION, XL-C Series

° HORN' L R [ * ° e L] L]

. LOCKNUT, HEX 3/8-16 UNC

° FLASH ER ® o ¢ . ® L4 o

L

REF

32
FT

REF




MO7OR
ERrmme TP © | REALAY

F GROLND
.

WOLRMETER

N

Figure 8-5. Hourmeter Option, XL-C Series

8-10



ITEM

PART

DESCRIPTION

QTyYy

61584-000-00
61647-000-00
15752-000-00
11248-004-00

11252-008-00

HOURMETER OPTION, XL-C Series

L] BRACK ET - ° L s ® ® ® ° *
L d HOURMET ER ° ® * * ° - L4 °
. LOCKNUT, HEX 1/4-20 UNC .

. SCREW, HHC 1/4-20 UNC x 1

REF

8-11



-

VA

/,

(=

=€

NI RS
SEIE

N
& ~
=l
Dl IPNR R\
J mw %
Akik:
R BATS IAH
X %] %

Figure 8-6. Power to Platform Option, XL-C Series

8-12



ITEM

PART

DESCRIPTION

QTy

61913-000-00
15769-000-00
08942-000-00
29962-000-00
29961-000-00
29925-003-00
26611-002-00

29495-099-00

15788-000-00
61914-000-00
11249-003-00
11811-006-00
11826-008-00
11240-014-00
12956-010-00

11715-004-00

POWER TO PLATFORM

BOX ¢ ¢ ¢ ¢ o« o o o o
RECEPTACLE. . . - . &
COVER, Box.‘.'. e o o
FLANGE, Inlet . . . .
CONNECTOR, Cable. . .
COVER, BOX:s o s o o o

CABLE, 3 COND 14 AWG.

SUBPLATE. - « « o «
BRACKET . « o = o o o
NUT, 10—32 UNF. e o ®

SCREW, RD HD 6-32 UNC

OPTION,

XL~C Series

e L] @ @ L] L]

x1/2 e e ® e

SCREW' RD HD 10-32 UNF X lo e o e .

WASHER, Flat 7/8 DIA.

GROMMET . . « + o « o

e

L] * o ® - L 4

L] L] e e o ®

SCREW, RD HD MACH 6-32 UNC x 1/2. .

REF

41
FT

8-13



..H.,V/_\n.'
‘\ '»V/SW‘P: n

-7. Air to Platform Option, XL-C Series

PPINS
®
L]

Figure 8

8-14



ITEM

PART

DESCRIPTION

QTY

61919-000-00

63191-000-00

12728-000~-00

15770-099-00

15773-005-00

11249-003-00

11826-005-00

12729-003-00

11917-007-00

13487-004-00

AIR TO PLATFORM OPTION, XL-C Series

. BRACKET . . « « « « « « « « « « .

. COUPLING, Male. . . . . . . . . .

. HOSE, 3/8 (XL-19, XL-19CW). . . .
. HOSE, 3/8 (XL-24) . . « . « « . .

. END, Hose . . . ¢ « ¢ ¢« ¢« o « o =«

. NUT, HEX 10-32 UNF. . . . . . . .

. SCREW, RD HD 10-23 UNF x 1. . . .
. COUPLING, Male. . . . . . .+ <« + .
. FITTING, Elbow. . . . . . . . . .

. FITTING, Straight . . . . . . . .

REF

28
FT

34
FT

[\

>

o>

=

8-15



anu‘\\iﬂ N>
\ |MWWQWM%mwn%ﬂ_f‘
. N/
\\\ \. \;\.

N/

———

8-16

Figure 8-8. Removable Controller Option, XL-C Series




ITEM

PART

DESCRIPTION

QTY

-10

=11

-12

.61898-000-00

61804-000-00

11252-026-00

11252-006-00

28800-001-00
28800-002-00
28800-004-00
28800-005-00
28800-007-00
28800-013-00
28800-014-00
28800-015-00
29904-008-00
61839-000-00

11248-004-00

REMOVABLE CONTROLLER OPTION,. .

XI,-C Series
. CONTROLLER. . . . . .

. SCREW, HHC 1/4-20 UNC
(XL-19C)

. SCREW, HHC 1/4-20 UNC
(XL-19CW & XL-24)

. PLUG, Connector . . .
. RECEPTICAL. . . . . .
. PIN, Contact. . . . .
. SOCKET. . . - - . =«
. STRAIN RELIEF . . . .
. NUT, Panel. . . . .
. LOCKWASHER. . . . . =
. PLUG, Sealing . . .
. CLAMP, Cable. . . . .

. BRACKET, Cable. . . .

" . LOCKNUT, 1/4-20 UNC .

X

REF

REF

12

12

8-17



_/\Sk
—th
—r g—— -
[~
[I.)
o0
o~y
[Z-]
[3-]

Note: For Wireing of Switch See
750 LBS Option

o

)\

®n3 20

Figure 8-9. Fold Down Deck Option, XL-19C

8-18



ITEM

PART

DESCRIPTION

Qrty

61581-000~-00
15793-005-00
15793-001-00
15793-004-00
29925-000-00
13919-004-00
29496-099-00

11248-004-00
11709-012-00
11240-006-00
11248-006-00

11254-014-00

 05652-000-00

60086-000-00
61621-000-00
11254-016-00
61633-000-00

61629-000-00

61628-000-00

61644-000-00
61636-000-00
11254—922—00
11256-020-00
11248-008-00
11240-008-00

FOLD DOWN DECK OPTION, XL-19C .

HEAD, Switch. . . . . .
BODY, Switch. . . . . .
« SWITCH., o o &« o & o
CONNECTOR, Cable. . . .
CLAMP ¢ . o & ¢ o o & »

CABLE, 2 COND, 16 AWG .

LOCKNUT, HEX 1/4-20 UNC
SCREW, RD HD MACH 10-24
WASHER, Flat 3/8 DIA. .
LOCKNUT, HEX 3/8-16 UNC
SCREW, HHC 3/8-16 UNC x
DECAL, Max Load 250 LBS
SAFETY WALK . . . . . .
DECK EXTENSION WELDMENT
SCREW, HHC 3/8-16 UNC x
KICKRAIL. . o . + + o .
RAIL, LHe v o & o« « o«
RAIL, RH. o o o o . . .
ACTUATOR. . . . . . . .
BAR, Pivot. ¢« « o« « o
SCREW, HHC 3/8-16 UNC x
SCREW, HHC 1/2-13 UNC x
LOCKNUT, HEX 1/2-13 UNC

WASHER, Flat 1/2 DIa. .

o)
to
o

W
N W OHEN W e et e

[
N ©

NN RN e e e D e = W




ITEM

PART

DESCRIPTION

QTy

61581-000-00
61635-000-00
61643-000-00
11240-003-00

15793-006-00

. BUSHING,

LOCKWASHER.

. LEVER

FOLD DOWN DECK OPTION, XL-19C
Pivot. . . . .
Pivot Bar ., . . .

° ° [ * . ®

{(Cont'd).

REF




15

Figure 8-10. Fold Down Deck Option, XL-19CW
Serial No. 5001 to 5030



ITEM

PART

DESCRIPTION

Qry

61895-000-00

11240-006-00
11248-006-00
11254-008-00
05652-000-00
61903-000-00
11254-016-00
61901-000-00
61902-000-00
61900-000-00

11254-022-00

11256-022-00

11248-008-00
11240-008-00
61910—000—00
24611-005-00
26554-006-00

61942-000-00

FOLD DOWN DECK OPTION, XL-

Serial No. 5001 TO 5030
. WASHER, Flat 3/8 DIA. .
. LOCKNUT, HEX 3/8-16 UNC
. SCREW, HHC 3/8-16 UNC x

. DECAL, Max Load 250 LBS

19Cw,

. DECK WELDMENT, Fold Down. . .

. SCREW, HHC 3/8-16 UNC x
. RAIL, Rear. « . « o« o o
. RAIL, Side. « « « « + &
.« PIVOT DECK. « & o o« « &
. SCREW, HHC 3/8-16 UNC x
. SCREW, HHC 1/2-13 UNC x
. LOCKNUT, HEX 1/2-13 UNC
. WASHER, Flat 1/2 DIA. .
. BUSHING, Pivot. . . . .
« PLYWOOD . &« « « « « « &
. RIVET, Pop 1/4 DIA. . .

L3 ANGLE ] e ° ° . . L3 * o

REF

10

12

DO NN N N RN e




ITEM

PART

DESCRIPTION

QTy

61955-000-00

11240-006-00
11248-006-00
05652-000-00
61962-000-00
24611-004-00
26554-006-00
11254-016-00
61960-000-00
61901-000-00
61900-000-00
11254-022-00

1 11256-022-00

11248-008-00
11240-008-00
61910-000-00
11254-008-00
61942-000-00

FOLD DOWN DECK OPTION, XL-19CW,
No. 5031 to Current, & XL-24C

-

WASHER, Flat 3/8 DIA. .
LOCKNUT, HEX 3/8-16 UNC
DECAL, Max Load 250 LBS
DECK EXTENSION WELDMENT
PLYWOOD . & « « « o «
RIVET, 1/4 DIA x 3/4. .
SCREW, HHC 3/8-16 UNC x
RAIL, Side. ¢« « o « o o«
RAIL, Rear. « « « o« o o
PIVOT, Deck o o o o «
SCREW, HHC 3/8-16 UNC x
SCREW, HHC 1/2-13 UNC x
LOCKNUT, HEX 1/2-13 UNC
WASHER, Flat 1/2 DIA. .

BUSHING, Pivot. . . . .

- SCREW, HHC 3/8-16 UNC x

ANGL E - * * . L] . L ® *

Serial.

REF

26
16

- W

NN NN N S N e s @




Note: For Wireing of Switch See
750 LBS Option




ITEM

PART

DESCRIPTION

QTy

61582-000-00

61601-000-00

61602-000-00

05652-000-00
11240-004-00
11240-006-00
11238-002-00
11248-004-00
11248-006-00
11250-004-00
11252-008-00

11252-030-00

- 11254-008-00

11254-010-00
11709-012-00
11741-010-00

11884-003-00
13919-004-00
61644-000-00
11252-016-00
17404-002-00
27931-010-00
29496-099-00

CANTILEVER CAGE

XL-19C

CAGE ASSEMBLY
(See Figure

8-15)

° ® ° e 3

ROLLING FRAME ASSEMBLY. . . «

(See Figure

8-17)

DECAL, Max Load 250 LBS . . .

WASHER, Flat 1/4 DIA. . . . .

WASHER, Flat 3/8 DIA. . . . .

LOCKWASHER, Split

10 DIA. . .

LOCKNUT' HEX 1/4""20 UNC e e o

LOCKNUT’ HEX 3/8—16 UNC e ° °

NUT' HEX 1/4"-20 UNC e e e o e

SCREW, HHC 1/4-20
SCREW, HHC 1/4-20
SCREW, HHC 3/8-16
SCREW, HHC 3/8-16
SCREW, RD HD MACH

SCREW,
x 1-1/4

LINK, Connecting.
CLAMP, Hose . . .
ACTUATOR .WELDMENT
SCREW, HHC 1/4-20
SPACER:. « ¢ o « &

BEARING . « « « &

UNC . & ¢« &
UNC x 3-3/4
UNC x 1 . .
UNC x 1-1/4

10-24 UNC x

Flat HD SOC 3/8-16 UNC

UNC x 2 . &

L] ° L] L] ° °

CABLE, 2 COND 16 AWG. . . . .

OPTION INSTALLATION,

REF

NSO o W

5|
12

>

HN > Ul N [l w wn

W




ITEM

PART

DESCRIPTION

QTy

8-12

61582-000-00

15793-001-00
15793-004-00
15793-005-00
29925-000-00
61617-000-00
61318-000-00
61322-000-00
61355-000-00
15793-006-00
05641-015-00
05641-012-00
61609-000-00
61610-000-00
61611-000-00
61612-000-00
61613-000~00
61615-000-00
11246-004-00

XL-19C (Cont'd)

BODY, Switch. . . .

. SWITCH. .

L] L3 . Ld

HEAD, Switch. . . .

CONNECTOR, Cable. .

ROLLER. . .

BRACKET WELDMENT. .

CANTILEVER CAGE OPTION INSTALLATION, .

SCREW, Chain Adjustment

SAFETY WALK
LEVER . . .
CHAIN x 285
CHAIN x 195
BRACKET . .
RETAINER. .
GUARD, LH .
GUARD, RH .
GUARD . . .

PIN L ] - o L]

LOCKNUT, HEX Thin

* L 4 * >

® e ® e

Pitches

Pitches

1/4-20 UNC.

N e NN

REF

N N e e e e

-

8-27



ITEM

PART

DESCRIPTION

QTty

61897-000-00

61921-000-00

61922-000-00

05652-000-00
11240-004-00
11240-006-00
11248-004-00
11248-006-00
11250-004-00
11252-008-00
11252-030-~00
11254-008-00
11254-010-00
11254-032-00
11884-003-00
11252-016-00
17404-002-00
27931-010-00
61617-000-00
61936-000-00
61322-000-00
61355-000-00
61937-000-00
05641-011-00

CANTILEVER CAGE OPTION INSTALLATION,

. CAGE ASSEMBLY . .

(See Figure 8-16)

. ROLLING FRAME ASSEMBLY.
(See Figure 8-18)

. DECAL, Max Load 250 LBS

. WASHER, Flat 1/4 DIA.

. WASHER, Flat 3/8 DIA.

. LOCKNUT, HEX 1/4-20 UNC

. LOCKNUT, HEX 3/8-16 UNC

. SCREW, HHC 1/4-20
. SCREW, HHC 1/4-20
. SCREW, HHC 3/8-16
. SCREW, HHC 3/8-16
. SCREW, HHC 3/8-16
. LINK, Connecting.
. SCREW, HHC 1/4-20
« SPACER. « « o o &
. BEARING . . . . .
« ROLLER. . . « o &

. TRACK CHANNEL, LH

UNC
UNC
UNC
UNC

UNC

. SCREW, Chain Adjustmeént

. SAFETY WALK . . .

- TRACK CHANNEL, RH . .

. CHAIN x 291 pPitches .

5001 to 5030

. o ®

3

REF

[
(== S

N R R e H N R N !

8-29



ITEM

PART

DESCRIPTION

QTy

8-13

61887-000-00

05641-012-00
61930-000-00
61611-000~-00
61612-000-00
61613-000-00
61615-000-00
11246-004-00
60643-000-00

11282-008-00

CANTILEVER CAGE OPTION INSTALLATION, .
XL-19CW Serial No. 5001 to 5030
(Cont'd)

. CHAIN x 195 Pitches « « « &« ¢ « « &

. GUIDE, Cantilever Cage. . « « o « o«

.GUARD,LH.............

« GUARD, RH ¢ o« o« 2 o o o o o o s o o

«GUARD &« + & o o o ¢ o ¢ o o « o o «

e PIN o o o ¢ o o o o o o o o o o o o«

. NUT, ESNA 1/4-20 Thin . « « « o « o«

. BEARING, Rbund Slide. v « o ¢ o o @

° SCREW, Flat HD 1/4"'20 X 1 e e o e @

REF




Figure 8-14. Cantilever Cage Option Installation, XL-19CW
Serial No. 5031 to Current & XL-24C

8-31 .



ITEM

PART

DESCRIPTION

QTY

61951-000-00

61921-000-00

61922-000-00

05652-000-00
11240-004-00
11240-006-00
11248-004-00
11248-006-00
11250-004-00
11252-008-00
11252-030-00
11254-008-00
11254-010-00
11254-032-00
11828-008-00
11884-003-00
11252-016-00
17404-002-00
27931-010-00
61617-000-00
61964-000-00
61322-000-00
61355-000-00

61980-000-00

CANTILEVER CAGE OPTION INSTALLATION,
XL-19CW Serial No. 5031 to Current
& XL-24C

L] CAGE ASSEMBLY L ] L] L ° L] L] - * L] [ 2 .
(See Figure 8-16)

. ROLLING FRAME ASSEMBLY. & ¢ o o o o
(See Figure 8-18)

. DECAL, Max Load 250 IBS ¢+ ¢ o o o o.

. WASHER, Flat 1/4 DIA. . « « & « . .
. WASHER, Flat 3/8 DIA. « « « o « « .
. LOCKNUT, HEX 1/4-20 UNC . . . . . .
. LOCKNUT, HEX 3/8-16 UNC . . . . . .
. NUT, HEX 1/4-20 UNC ¢ ¢« & & « « o .
. SCREW, HHC 1/4-20 UNC . . « ¢ o « &
. SCREW, HHC 1/4-20 UNC x 3-3/4 . . .
. SCREW, HHC 3/8-16 UNC x 1 . . . . .
. SCREW, HHC 3/8-16 UNC x 1-1/4 . . .
. SCREW, HHC 3/8-16 UNC x 4 . . . . .
. SCREW, Flat HD SOC 1/4-20 UNC x 1 .
. LINK, Coﬁhecting. e e e s e e e e e
. SCREW, HHC 1/4-20 UNC X 2 « + « . .
« SPACER. +© ¢ v & o « o « o o o o o« «
« BEARING o 4 4 o o « o o o o o o o »
« ROLLER:. ¢ o o o o o o o o o o o o @
o TRACK CHANNEL, RH « ¢ o « o« ¢ o o &
. SCREW, Chain Adjustment . . . . .
o« SAFETY WALK ¢ ¢ ¢ « o o« « o o o o &

. TRACK CHANNEL r LH - * > L] * L] . - L]

oo e NN TN

REF

10
12

24

10

=Y




ITEM

PART

DESCRIPTION

Qry

8-14

61951-000-00

05641-011-00
05641-012-00
61930-000-00
61611-000-00
61612-000-00
61613-000-00
61615-000-00
11246-004-00
60643-000-00

CANTILEVER CAGE OPTION INSTALLATION,.
XL-19CW Serial No. 5031 to Current
& XL-24C (Continued)
. CHAIN x 291 Pitches . . . « ¢ « &
. CHAIN x 195 Pitches . « ¢ ¢ o o« o« &
. GUIDE, Cantilever Cage€. « « « o« « »
« GUARD, LH ¢ . ¢ ¢ o o o o o s o o o«
« GUARD; RH ¢ « ¢ o ¢ o ¢ o o o o o
e GUARD ¢ ¢ o o o o o 2 s s o o o & o
e PIN ¢ 4 ¢ ¢ o ¢ o ¢ o o o« o o o o o

° NUT' ESNA 1/4_20 Thil’l e © @ o e e @

. BEARING, Round Slide. « ¢ o o o o =«

REF

N

N

8-33



Figure 8-15. Cage Assembly, Cantilever Cage Option, XL-19C

8-34



ITEM

PART

DESCRIPTION

QTty

8-15

61601-000-00

61603-000-00
11240-006-00
11254-008-00
61316-000-00
27931-018-00
06452-000-00
05346-000-00
03443-001-00
05376-000-00
61353-000-00

61352-000-00

©11248-005-00

05373-000-00
11240-004-00
11246-004-00
11253-014-00
11735-020-00
11248-006-00

61307-000-00

CAGE ASSEMBLY, Cantilever
XL-19C (See Figure 8-12

. CAGE WELDMENT . . . . &

. WASHER, Flat 3/8 DIA. .

Cage Option,.
for NHA)

. SCREW, HHC 3/8-16 UNC GR5

. PLATE WELDMENT. . . . .
. BEARING . . ¢ s o o o &
. BEARING, Thrust . . . ».
«. ARM , . « . + « & .'. .
« HOUSING . ¢ ¢ ¢ o o o o«
« SPRING. . o o o o o o o
« HANDLE:, ¢« s o o o o o =

. DECAL, Pull Out . . . .

°

. LOCKNUT, HEX 5/16-18 UNC.

. PIN, Retaining. . . . .
. WASHER, Flat 1/4 DIA. .

. LOCKNUT, HEX 1/4-20 UNC

°

L3

e

. SCREW, HHC 5/16-18 UNC x 1-3/4.

L] PIN’ Roll ° ° L3 Ll L4 . 2
. LOCKNUT, HEX 3/8-16 UNC

. SHAFT . L ° L] ® ° e @

*

L]

L 4

L)

®

REF

e

S T T e L Y

T S ™ I S [ WV Sy U S T L T T




Figure 8-16. Cage Assembly, Cantilever Cage Option,
XL-19CW & XL-24C

8-36



ITEM

PART

DESCRIPTION

Q1Y

61921-000-00

61923-000-00
11240-006-00
11254-008-00
61316-000-00
27931-018-00
06452-000-00
05346-000-00
03443-001-00
05376-000-00
61353-000-00
61352-000-00
11248-005-00
05373-000-00
11240-004-00
11246-004-00
11253-012-00
11735-020-00
11248-006-00
61307-000-00

CAGE ASSEMBLY, Cantilever Cage Option,.
XL-19CW & XL-24C (See Figures 8-13
and 8-14 for NHA)

« CAGE WELDMENT . ¢ ¢ ¢ o o o o o o o

. WASHER, Flat 3/8 DIA. ¢ ¢« ¢ o « o« o «

. SCREW' HHC 3/8—16 UNC GRS X 1 e o o o

. PLATE WELDMENT. ¢ « ¢ ¢ o o o o o o =

« BEARING + ¢ o o o o o o o o o o o o o
« BEARING, Thrust . « « o o o ¢ o o « o
CBRM . b vt e e e e e e e e e e e e
o HOUSING ¢ « o o o o o o s o o s o o =
« SPRING. & ¢ o o o o o o o o o s o o o
. HANDLE. . . . ; e+ e e s e e e e e
« DECAL, Pull OUt . ¢ ¢ o ¢ « « o o o =
. LOCKNUT, HEX 5/16-18 UNC. . . . . . .
. PIN, Retaining. « « ¢« « o o o o o o o
. WASHER, Flat 1/4 DIA. & ¢« ¢ « o o o =

; LOCKNUT'.HEX 1/4_20 UNC e o 9 © o e e

. SCREW, HHC 5/16-18 UNC GR5 x 1-1/2. .

. PIN' Roll . . ® e e © © s s o o o o o
- LOCKNUT' HEX 3/8_16 UNC . . e e o o o

- SHAFT . L2 o (3 o - ° e L] . - @ L3 L3 L] L]

REF

T T T T T L T L T T L L N




Figure 8-17. Rolling Frame Assembly, Cantilever Cage
Option, XL-19C



ITEM

PART

DESCRIPTION

QTYy

61602-000-00

61604-000-00
00173-000-00
11735-020-00
61359-000-00
06452-000-00
61340-000-00
61313-000-00
61310-000-00

11764-012-00

11252-008-00
11240-004-00
11248-004-00
61304-000-00
61336-000-00
27931-010-00

ROLLING FRAME ASSEMBLY, Cantilever. . .
Cage Option, XL-19C (See Figure 8-12
for NHA)

« ROLLING FRAME . . ¢ ¢ ¢ ¢ o « o « « =«

e« BEARING . +. ¢ « o o s o s o o o o o o

« PIN, RO1l o &« ¢ o ¢ o o o o o o o o o

. SPROCKET. . . . & ... e e o o o o o o

. BEARING;, Thrust . . .« ¢« « ¢« ¢ ¢ o« ¢ &

e SPACER. ¢ o o o o s s o o o o o s o o«

. SHAFT WELDMENT., . ¢ ¢ ¢ ¢ « o o o o o

. SHAFT WELDMENT. o« ¢« o ¢ o o o o o o o

. RING, Retaining . « « ¢ o o o o o o+ @

. SCREW, HHC 1/4420 UNC GR5 x1 . . . .

. WASHER, Flat 1/4 DIA. . « ¢ &« « & « =

. LOCKNUT, HEX 1/4-20 UNC . . « . o

. PIN WELDMENT. . o ¢ o ¢ o o o o o o =

e« ROLLER. ¢ ¢ o o o o o s o o o o o o o

 BEARING 3 « o o o o o o o o « o o o &

REF

NN O s e H Y

N >N

NN N




Figure 8-18. Rolling Frame Assembly, Cantilever Cage
Option, XL-19CW & XL-24C

8-40



ITEM

PART

DESCRIPTION

QTty

61922-000-00

61924-000-00

00173-000-00

11735-020-00
61359-000-00
06452-000-00
61340-000-00
61927-000-00
61310-000-00
11764-012-00
11252-008-00
11240-004-00
11248-004-00
61304-000-00
61336-000-00
27931-010-00

ROLLING FRAME ASSEMBLY,
Cage Option, XL-19CW & XL-24C (See
Figures 8-13 and 8-14

. ROLLING FRAME .
. BEARING . . . &
« PIN, Roll . . .
. SPROCKET. . . &
. BEARING, Thrust
. SPACER. . . . .
. SHAFT WELDMENT.
. SHAFT WELDMENT.

. RING, Retaining

°

. SCREW, HHC 1/4-20

UNC

Cantilever. .

for NHA)

GR5 x1 . . .

. WASHER, Flat 1/4 DIA. ¢ o ¢ « o o &«

. LOCKNUT' HEX 1/4—20 UNC ° e ©& e o @

. PIN WELDMENT. .

L] ROLLER ° e L J *® L]

'« BEARING . . . .

o

[ °

* * ° - . ° L]

L] L] L *® 9 * L]

* L) * L] . L *

REF

o

N

NN

=3

NN




1l

7 : Ty
\i
D

A—————————

/

w

N

e e ——
N\
Q)
N
J
)
Q
[—}
— 0
Q

7 =3

15

%

y AR

Figure 8-19. Fixed Guardrail Assembly Option, XL-19C

8-42



ITEM

PART

DESCRIPTION

QTy

No Number

61649-000-00
11240-006-00
11254-020-00
11248-006-00
61651-000-00
15794-008-00
20824-003-00
61718-000-00
61650-000-00
61648-000-00
11252-006-00
20398-012-00
03612-000-00
03613-000-00

11248-004-00

FIXED GUARDRAIL ASSEMBLY OPTION, XL-19C

. GUARDRAIL, LH . . . . . .

. WASHER, Flat 3/8 DIA. . .

. SCREW, HHC 3/8-16 UNC GR5 x 2-1/4

. GUARDRAIL, Front. . . o

L]

g .

L4 L)

L

3

®

. SCREW, Waferhead Tex 10-24 UNC x 1.

. PLYWOOD . v o o o « o o
. PLATFORM WELDMENT . ., . .
. GUARDRAIL, RH . . . . . .
. GUARDRAIL, Rear . « « o o«
. SCREW, HHC 1/4-20 UNC GRS
cCLAMP . v v v & & o o o .
CCAP vt i e e e e e e s
< TUBE: o v o v o o o o o .

. LOCKNUT, HEX 1/4-20 UNC .

REF

32
16
16

L @)

I

TN =N N




-»,__.R
7=

\\ZZ
Y
VA

%

A

o

Figure 8-20, Fixed Guardrail Assembly Option, XL-19CW
Serial No. 5001 to 5030

8-44



ITEM

PART

DESCRIPTION

QTyY

8-20

No Number

61865-000-00
11240-006-00
11254-020-00
11248-006-00
61867-000-00
61864-000-00
11252-006-00
20398-012-00
03612-000-00
03613-000-00
11248-004-00
61999-000-00
61866-000-00

FIXED GUARDRAIL ASSEMBLY OPTION,. .
XL-19CW, Serial No. 5001 to

. GUARDRAIL, LH . . . . . .
. WASHER, Flat 3/8 DIA. . .
. SCREW, HHC 3/8-16 UNC GRS
. LOCKNUT, HEX 3/8-16 . . .
. GUARDRAIL, Front. . . . .
. GUARDRAIL, Rear . . o s« =
. SCREW, HHC 1/4-20 UNC GR5
« CLAMP . & & o« o o o o o o
CCAP & . 4 e e e e e e e .
« TUBE. « v ¢ o o o o o o
. LOCKNUT, HEX 1/4-20 UNC .
. USER MANﬁAL e o s s o o s

. GUARDRAIL, LH . . & - « &

5030

REF

32
16
16

NN =

N

—t
—

- e N




%)
)

\\\
\ .\\

\

Figure 8-21. Fixed Guardrail Assembly Option, XL-19CW
Serial No. 5031 to Current & XL-24C

8-46



ITEM

PART

DESCRIPTION

QTy

No Number

11240-006-00
11254-020-00
11248-006-00
61867-000-00
61981—000—00
61982-000-00
11252-006-00
20398-012-00
03612-000-00
03613-000-00

 11248-004-00

61999-000-00
61864-000-00

& XL-24C

WASHER, Flat 3/8 DIA. . .
SCREW, HHC 3/8-16 UNC GR5
LOCKNUT, HEX 3/8-16 UNC .
GUARDRAIL, Front. . « « &
GUARDRAIL; RH . . ¢« ¢ ¢ &
GUARDRAIL, LH . ¢ « ¢ & o
SCREW, HHC 1/4-20 UNC GR5
CLAMP . . ¢ « o2 o o o o =
CAP v o o o o o o o o o &
TUBEe « o o « o o o o o @
LOCKNUT, HEX 1/4-20 UNC .
USER MANUAL . « « & o o o

GUARDRAIL, Rear . « o o o

FIXED GUARDRAIL ASSEMBLY OPTION,. .
XL-19CW Serial No. 5031 to Current

REF

32
16
16




